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Notes for using this parts book

This book was prepared based on information available in May 2002,

Parts are subject to changes in design without prior notice.
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A . =&B{%/ Machine body

118-HB0-050



A.FE#HE R / Machine body

HEF.NO CODE QTY b A NAME OF PARTS R

2 550124001 1713 FACE PLATE

3 oe2711012 4|7 2476-32X10 SCREW, PAM SM4.78-32X10
4 S50 25001 1|7 - COVER, ;T/TAKE-UP LEVER
I5 062680612 1| J4. 37-40X5 SCREW, PAN SM4.37-40X8
B S60126001 1|h° 744 REAR COVER

7 oe271112 B(F J1476~32X10 SCREW, PAN SM4.78-32X10
|8 550127001 19974 TOP COVER

2] oe2711612 6" 2476-32X16 SCREW, PAN SM4.76-32X16
10 S50128001 1|hehm- COVER, ;R-HOOHK

11 104450101 1|3 Ab8 HRUBBER CAF, 8

12 158879001 1|ivhn " SHAFT, ;A-HOOK COVER

13 500306001 e a7 1 SPRING, PLATE

14 025080132 1|74 8" #5398 WASHER, PLAIN 5 8

15 048080342 1|ki7ER RETAINING RING, E6

16 014760622 1|PHE#3575,95 SET SCREW, SOCKET 8M5.85
17 117143003 2|47474.37 SCREW, FLAT SM4.37

19 021680202 2|+yh2ia34.37 NUT, 2 SM4.37

20 014760622 2|PHh#375.95 SET SCREW, SOCKET &M5.85
21 128830001 2|es” BED HINGE

22 158831001 2|ens e PIN

23 158832000 2|eX kAT A FIN SUFPORT RUBBER

24 159150000 1|37 AE20.5 RUBBER CAF, 20.5

25 117934001 1|37 4E213.5 RUBBER CAP, 135

28 159150000 1]37 Ae20.5 RUBBER CAP, 20.5

27 104449001 1|3" 415,65 RUBBER CAP, 155

28 104451101 1|37 A#23,9 RUBBER CAF, 23.9

29 104450101 ped A 7 RUBBER CAP, 8

30 104450101 2|37 b8 RUBBER CAFP, 8

31 104450101 1|37 AkB RUBBEHR CAF, 8

32 104449001 1|2 4hk¥15.5 RUBBER CAP, 1565

33 104449001 1|37 AET5.5 RUBBER CAP, 15.5

34 104450101 ] E RUBBER CAF, 8

35 104450701 1|3 At28 RUBEER CAF, 8

36 104450101 ] ER RUBBER CAP, 8

37 104450101 2|37 a8 RUBBER CAF, 8

38 ' 104450101 1|37 4k RUBEBER CAP, 8

30 104449001 2|3 bt15.5 RUBBER CAP, 155

40 ) 532263001 3|37 A8, 5 RUBBER CAF, 8.5

55 $50131001 1| krdATI{{% THREADING DIAGRAM

56 104449001 1|3"4#:15.5 RUBBER CAPF, 155

57 550340000 2|~ I ATEA BED BASE CUSHION

58 120263001 2|2 397°4.37 SCREW

58 117938001 1|27 449, 4 RUBBER CAF, 9.4

60 544629002 1|E™=% LABEL, E
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B . §t# - ¥Rk / Needle bar and thread take-up mechanism

" &7 a @& OPTION PARTS "

118-HB0-101



B.#t#E « KFERE / Needle bar and thread take-up mechanism

REF.NO CODE |oTY AT NAME OF PARTS AM
1 550132000 1|77k 9T THREAD TAKE-UP CRANK
o 100250001 143377, 14 SCREW, SM7.14
3 014770622 1|7HhAE" 6. 360F" 3 SET SCREW, SOCKET (CF) 8M&.35
4 110367001 1|14 53 WASHER, PLAIN SPECIAL 8
5 550133001 Rl U I P THREAD TAKE-UP LEVER SET
5-1 145485001 9| id 3. 570 SCREW, SM3.57-40X6 L
52 550138001 1|l 08 Funhs NEEDLE BAR CLAMP SET
5-2-1 140004001 1|l 367 SCREW, SM3.E7-40X7
53 552943001 1|7k ALy SUPPORT SHAFT
5-4 140430001 1|9:EF WICK, L=40
55 S50142000 1| 73EEIX290 WICK, 3X30
56 850271000 173612635 WICK, 2X35
57 550272000 173315 WICK, 3X15
6 552248001 1|ni& " P hyae SLIDE BLOCK, ;N-BAR BRACKET
7 014770622 2|FHh A2 6. 350473 SET SCREW, SOCKET (CP) SME.35
8 014760622 1|PHRA3 "5, 95 SET SCREW, SOCKET SM5.95
9 550143001 al UE A VL MEEDLE BAR BRACKET SET
9-1 550144001 TIE g 173 MNEEDLE BEAR BRACKET ASSY
9.2 159624001 &R (e SLIDE BLOCK, :MN-BAR BRACKET
g-3 550146001 1Ak {4 STOPPER PLATE
10 158888001 e T g SUPPORT SHAFT, :N-BAR BRACKET
11 014760622 |72 5. 9R SET SCREW, SOCKET SM5.95
12 S50147001 g GUE R s GUIDE, :N-BAR BRACKET
13 014760622 1|PHhA3Y" 5, 95 SET SCREW, SOCKET SM5,95
<@Em-2A. 3H>
14 550180075 11300134 <11 HM7S> MNEEDLE, NM75
<WiH-2MH. -5H>
14 550180000 137134 <14 NMIO> NEEDLE, NM30
"7 e "“OPTION PARTS "
14 S50180065 113700134 <9 NMES> NEEDLE, NMES
14 S80180070 1 |3¥n134 <H#10 NA70> MEEDLE, MM70
14 550180080 3134 <$12 NMBO> NEEDLE, NME&0O
14 550180085 13501134 <£13 NM85>  |NEEDLE, NM85
14 548371080 1|33L013450K  <HB14 WMO0>  |NEEDLE, NMEOD
14 548371065 12701 3450K  <#9 NMBS> MNEEDLE, NMES
14 548371070 1|31 34SUK  <#10 MW70>  |NEEDLE, NM70
14 548371075 1|37 3450K <B11 MM7S:  |NEEDLE, NM75
14 548371080 1|27-n13450K  <H#12 MMBO>  |NEEDLE, NMBO
14 548371090 1|37 345UK <14 MM90>  |NEEDLE, NMS0
15 550148001 al VL E NEEDLE BAR ASSY
15-1 158885201 1|k MEEDLE BAR
15-2 550149101 1 | AlE" o b THREAD GUIDE, N-BAR
16 140553102 1|Fresb A3 318 SET SCREW, SM3.18
17 550150001 11579000 Fordd CRANK ROD GUIDE
18 S31808001 1[#" 243740025 SCREW, PAN Sh4.37-40X25
19 150382001 2|7H M, 37H18 BOLT, SOCKET SM4.37X18
20 850152001 1| T GUIDE, ;N-BAR
21 154965001 2|FH M3, 57%8 BOLT, SOCKET SM357XB
22 850153001 N LA P A S STOPPER
23 153483001 1|ki3374, 76 SET SCREW, SM4.76
24 021710202 1|F7h2524. 76 NUT, 2 SM4.76
25 013781410 1|b33357° 5. 959" 3 SET SCREW, (CP} SM5.95X14
26 100022005 1|+7b5.95 MUT, SM5.95
a7 062681012 2+ 343740%10 SCREW, PAN SM4.37-40X10
118-H80-101




C . _L#B3fE / Upper shaft mechanism
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C._L#4PS{# / Upper shaft mechanism

REF.NO CODE QTyY = MAME OF PARTS AW
1 551176004 197 995 UPPER SHAFT ASSY
1-1 SE0154001 1|09y UPPER SHAFT
1-2 048150142 2| k7 939015 RETAINING RING, EXTERNAL C15
1-3 072630280 1w T4 6302V BALL BEARING, 8302VV
4 S50155001 19757 A0 BUSH, F
5 1583893000 1975 AR BUSH, M
6 SE1223001 187703 SET SCREW COLLAR ASSY
81 850156001 1| k7- SET SCREW COLLAR
-2 014780622 2|FHha3y76. 355 % SET SCREW, SOCKET (CP) 8MB.35
8 550157001 1|7-04: PULLEY ASSY
9 014760622 2|PHhA3" 5,95 SET SCREW, SOCKET SM5.95
10 550159001 15300 7" -3 T-PULLEY ASSY, U
10-1 550160001 1|53 770U T-PULLEY, U
10-2 548034001 2|31 7 AT RING
10-3 014780622 2|FHEA357 6, 350873 SET SCREW, SOCKET {CP) SM&.35
11 S501 61000 1| Z 2N &b TIMMING BELT
12 550162001 1743077 93 TENSION PULLEY ASSY
12-1 550163001 1745077 =44 PLATE, ;T-PULLEY
12-2 550164001 1753277 TENSION PULLEY
12-3 SEM 65001 1|7A4327° Uh5- COLLAR
12-4 018102536 1|FHE" AE10%25 BOLT, SOCKET M10X25
12-5 021100302 1|FE33210 NUT, 3 M10
12-5 048300242 2| MTFANCI0 RETAINING RING, INTERNAL C30
12-7 076200800 1|37 MF62002Z BALL BEARING, 620022
13 018061022 2| Pk MEX10 BOLT, SOCKET MEX10
14 025060232 215§ 2F196 WASHER, PLAIN M &
15 550166001 1{P{F 777 IDLER PULLEY
16 S50167001 MWHE 377057y SHAFT
i7 550168001 PR 577 5= COLLAR
18 070508800 2|57y M08z BALL BEARIMNG 0808ZZ
18 048220242 2| TP g2 RETAINING RING, INTERMAL C22
20 014780622 2|7 2505 SET SCREW, SOCKET SM5.85
21 111865001 1| b6 CAP. & -
118-H80-109




D . #H=PA{% / Zigzag mechanism

118-HB0-110
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D.&HiREE & / Zigzag mechanism

REF.NO CODE__|QTY Eo A1 NAME OF PARTS RM
1 550169001 | 1{€-57" 7k MOTOR BRACKET
2 537940001 21{F AT POSITIOMNING PIN
3 062711212 | 4{fn" 1476-32X12 SCREW, PAN Sh4.76-32X12
4 062711612 | 1|/ 1476-32X16 SCREW, PAN SM4.76-32X16
5 018401222 | 4|Ff MhaXIZ BOLT, SOCKET M4X12
6 060300612 |  2|W{ub M3XG SCREW, BIND M3X6
7 S50170001 | 1{E-4Ln" - MOTOR LEVER
8 014760622 |  2|FFhady 5,95 SET SCREW, SOCKET SM5.95
9 Ss5M 71001 A LEVER SHAFT, :MOTOR
10 014760622 1|PFhA3 5, 95 SET SCREW, SOCKET SM5.95
11 550172001 1 7Yl ZIGZAG CONNECTING ROD
12 551180001 Rl LT SHAFT, ;Z-CONNECTING ROD
13 014760622 1|PHhA375,95 SET SCREW, SOCKET SM5.95
14 550174001 70N - LEVER, ;Z21GZAG
15 118735001 | 2|# 53 WASHER, PLAIN 6
16 018061622 1|PHEAMFBRIE BOLT, SOCKET M&X16
17 $32521001 |  1[37aM 173 WASHER, THRUST
18 850176001 | 1 [nI7ILn _Fo3 ZIGZAG LEVER ASSY, F
18-1 850178001 | 1|W70bA =574 SHAFT, ;Z-LEVER
18-2 159625001 1|k FRI TR STUD
18 158945001 | 1|MI7U9" S48k BUSH, F ;Z-LEVER
20 158946001 | 1|M7U5° 7240R BUSH, R ;Z-LEVER
21 S50179001 | 1|MI70EA4 PLATE, ;Z-SENSOR
118-H80-110
E.JF# £1ERAE / Emergency stop mechanism

REF.NO CODE__|QTY Eo AT NAME OF PARTS RM
1 S50182000 1|e AT - COVER, ;EM
2 062400806 |  3[#\ 14X8 SCREW, PAN M4X8
118-H80-114




F . TRk / Presser foot mechanism
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F3BRITEER / Presser foot mechanism

REF.NO CODE QTY ErAT NAME OF PARTS BM

1 550183001 Rl R A DRIVING ARM, ;PRESSER

2 018061022 4|7 BAEXT0 BOLT, SOCKET MEX10

4 543717201 1170 4 15,75 GEAR, 15.75
I5 0147708622 2|PFbi3 6.357F 3 SET SCREW, SOCKET (CP) SM6.35
6 S50184001 1|9V GG A GUIDE BRACKET

7 542116000 2|V=FE AT LINEAR BALL BEARING
I8 550185001 ol UV ) i HOLDER, ;BEARING

g 018400822 1|76 Ab4x8 BOLT, SOCKET M4X8

10 550186001 2\FHy Yy GUIDE SHAFT

11 014760622 4|FHhi4'5.95 SET SCREW, SOCKET SM5.95

12 850187001 1|70 i A PRESSER, ;DR-ARM

13 110367001 1143 WASHER, PLAIN SPECIAL 8

14 014760622 1|PHEA2Y" 5. 95 SET SCREW, SOCKET SM5.95

15 018401222 3|7 Ahax12 BOLT, SOCKET M4X12

16 351174001 1 |AHIPE Ll CONMECTING ROD SET, ;P-LIFTER
16-1 S50188001 TIAREFS Ll CONMECTING ROD ASSY, ;P-LIFTER
16-1-1 550180001 1|HIPF LAl CONNECTING ROD, ;P-LIFTER
16-1-2 250190001 1| ILd 3 SHOULDER SCREW

16-1-3 S50191001 1|bh-an RCLLER

16-1-4 110181004 1|F7H4.76 NUT, SMA.76

16-1-5 028050242 1|8 3 h 32-5 WASHER, SPRING 2-5

16-2 550192001 11175 A SPACER

16-3 500902001 1|2 LN HRD WASHER, PLAIN L 4.6 {D)

16-4 117363001 1% Mh4. 76 BOLT, SM4.76

16-5 338761001 o (= T LIFTER LEVER, ;KNEE

17 550192001 145175 A SPAGER

18 S00902001 T|AZHh LN 447 3D WASHER, PLAIN L 4.6 (D)

19 117363001 1|3 M4, 76 BOLT, SM4.76

21 550193001 1 TPy by =798 LIFTER SHAFT, A

22 014760622 1|PHhA27 5. 95 SET SCREW, SOCKET SM5.95

23 S50194001 1| 39IP57 b 03 LIFTER LEVER ASSY, ;P-BAR

23-1 550185001 e Rl VL DV DRIVING LINK, ;UTR

23-2 S38761001 e T Lav- LIFTER LEVER, :KINEE

23.3 145478101 1437478 SHOULDER SCREW, SOCKET SW4.76
24 850106001 1| AHIFr LN - LIFTER SHAFT

25 025080132 1|E7% #3398 WASHER, PLAINS 8

25 048060342 1|rA7ES RETAINING RING, E6

27 014760622 1|7HE434'5.95 SET SCREW, SOCKET SM5.95

28 145478101 2|F 476 SHOULDER SCREW, SOCKET SM4.76
25 850197001 1| FHTE I H02 GUIDE BRACKET ASSY, ;P-BAR
29-1 550138001 1|49 18 4% GUIDE BRACKET, ;P-BAR

29-2 550199001 sl Epa s iVl LIFTER LINK, ;P-BAR

29-3 145478101 1|4%v35'4.76 SHOULDER SCREW, SOCKET SM4.76
20-4 014760622 1|7HH42'5.95 SET SCREW, SOCKET SM5.95

30 111466101 1|A4Ld s PRESSER BAR

a1 141208001 1|44 3T70H4 SPRING GUIDE

3z 250200001 1|ATns SPRING, COMPRESSION

33 531013001 M EEVAVE P EES s ADJUSTING NUT, PRESSER

34 S31M12001 ey rs=blvESa ADJUSTING SCREW, PRESSER

35 140407001 1|45 % WASHER

36 145472001 1|3 I 9400 BUSH, P-BAR

a7 550201001 1|A%In-744 ROLLER BERACKET, ;P-BAR

38 550202001 1|8y san ROLLER

39 062671212 1{F~"1357-40X12 SCREW, PAN SM3.57-40X12

40 025060132 1|e7% #4396 WASHER, PLAINS 6

41 048060142 1|k474° 530 Ce RETAINING RING, C&

42 350203001 1|44 130 ROLLER

43 550204001 1Ay ROLLER SHAFT

44 0147608622 1|7Fh4476.95 SET SCREW, SOCKET SM5.95

45 S37927000 1| IR GT ot GUIDE, ;N-BAR

45 100242003 2|¥43i3.57 SCREW, SM3.57-40X5

118-H30-201
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F . 8 PBA{% / Presser foot mechanism

118-H80-201
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F.37 T 9% / Presser foot mechanism

REF.MC CODE QT B Ao NAME OF PARTS R
47 155578000 21T LRAT. 2 HUBBER CAP, 7.2
48 S50205001 1| TEA-b 97 DOG, ;CLAMP SENSOR
48 DBO6TO512 2V Asb" 357-40X5 SCREW, BIND SM3.57-40X5
50 550206001 1| TR PLATE, ;:CLAMP SENSOR
51 102538002 1#745°3.57 SCREW, FLAT SM3.57
52 025040232 3|E7H H #7204 WASHER, PLAIN M 4
118-H80-201
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31. 3% Bk (-2, -3) / Feed mechanism (For "-2 & -3")

_ ~
46-1 461-2—3 ‘:ﬁ:f‘
|4E-1-4:'; ) 46-1-3'

( N |

+—46-3-5
46-3—] :ggij -—-4&-3-4I
.3 S Af.5.
| 46-3-3— 2=, 1038
I:‘E_a_.' s

118-H80-202




G1.3% ) B3& (-2,-3)/ Feed mechanism(For "-2 & -3")

REF.NO CODE QTY A NAME OF PARTS RM

1 S50207001 1| E-411% MOUNTING BRACKET, :MOTOR

2 02761012 3 2585-28X10 SCREW, PAN SM5.95-28X10

3 025060232 e 7 37196 WASHER, PLAIN M &

4 018401022 A{PHEARAXI0 BOLT, SOCKET M4X10

5 SE1418001 RRE L L] Sy PULLEY ASSY, A

5-1 550208001 1A a7 =UA FULLEY, A

52 0140680832 24FHE 26XE SET SCREW, SOCKET {CP) ME6X6

5] S51225001 1{FPU2b 7" UBS: PULLEY ASSY, B

6-1 S50110001 1A 97" =B FULLEY, B

6-2 014060632 2|FHI4"36X6 SET SCREW, SOCKET {(CP} M&6XG

2 S50208000 1| T2 A7 TIMING BELT '

] 550210001 1|07 =L SUPPORT SHAFT

10 070688850 2475 r68BZINR BALL BEARIMNG, 6BBZZNR

11 Ss0211001 1| &0 kg™ BELT HOLDER

12 018680822 2|FH M4, 3758 BOLT, SOCKET SM4.37X38

13-1 850212001 1|&7007 H1s" 4 FEED ARM SUPPORT

14-1 550213001 1|HUFA{S 4B FEED GUIDE SHAFT, B

15 014760622 1|FHhA3%75.95 SET SCREW, SOCKET 5M5.95

16-1 550214001 1|FTHL A SHAFT, A F-GUIDE

17 018681232 2|PHE MA37-40K12 BOLT, SOCKET SM4.37-40X12

18 512004000 aj=F7wa LINEAR BUSH

19 502460001 2| kT 939019 RETAINING RING, EXTERNAL C18

20-1 835184001 bed bl L S E L STOPPER, BALL BEARING

21 060660416 2| b 318-40%4 SCREW, BIND SM3.158-40K4

22 550215101 1|37 HARHL{ S SUPPORT PLATE, FEED SENSOR

23 062680812 2|H 1437-40X8 SCREW, FPAN SM4.37-40X8

24 025680132 2|k 4 #5394, 37 WASHER, PLAIN S 4.37

25 550216001 1|37 HIL Y SUPPORT SHAFT, ;F-ARM

26 12500536 1|FHE5XE SET SCREW, SOCKET (FT) M5X5

27-1 351178101 1|39 23 FEED ARM ASSY

27-1-1 S50217001 1|3 FEED ARM

27-1-2 S50218001 1(2h YL 4 SUPPORT PLATE

27-1-3 S50219101 1974 FYZA Sk CAM

27-1-4 (18681022 2|7 4. 37X10 BOLT, SOCKET SM4.37X10

27186 018680822 2(FHE" M4 37X5 BOLT, SOCKET SM4.37X5

27-1-6 110735002 4% H° 3 WASHER
<=2H> =For *-2">

331 550220001 1+ H{e-2 LENGTH FEED PLATE, -2
<-3H> <For *-3"> _

33-2 550225001 1|#0° H14-3 LENGTH FEED PLATE, -3

34 cass1022 2|FHE" 4L 370 BOLT, SOCKET SM4.37X10

35 028680242 2|n 3 h12-4.37 WASHER, SPRING 2-4.37

36 Sh0221001 2|y FEED PRESSER PLATE

37 105130001 A|13573. 57 SCREW, SM3.57

35 550222001 137097 H1 FEED ARM SUFPPORT

39 550223100 1[Fhn - COVER

40 018680822 1|FHE M4, 3708 BOLT, SOCKET SM4.37X8

41 025680132 1|E7H 7 2594, 37 WASHER, PLAIN 5 4.37

42 550224001 1[#0F-200 = COVER, ;F-MOTOR

43 062680612 2|+ 24, 37-40%6 SCREW, PAN SM4.37-40X6

44 158078001 1|29 h48In" 3 SPRING

45 550562001 1|% »3976.35 SHOULDER SCREW, SMB.35
<-2H> <For "-2%=

46-1 189765202 1| XS TH32ER5T3 WORK CLAMP ASSY, 25RS

46-1-1 169762002 1129 hi25R5 WORK CLAMP, 25RS

46-1-2 159926001 1R PHEAIE Y L PIN, L

46-1-3 107401001 24 ThIHFI AN & SPRING, PLATE

118-HB0-202

14




31. 5 U Bt (-2, -3) / Feed mechanism (For "-2 & -3")

46-3—] gg-s-z:‘g -—46-3-4| 46-4
|46-34—2 @ 4633

118-H80-202




G1.& V) & (-2,-3)/ Feed mechanism{For "-2 & -3°)

REF.NO CODE Ty b A MAME OF PARTS BM

46-1-4 107404001 2|33 1. 98 SCREW, 5M1.98-64X2

A46-1-5 158927001 1|3 iR S PIN, S

46-2 S37100101 1|3/ 25R5T 3 WORK CLAMP ASSY, 26RS W/F-G
< - 3F> <For "3

46-3 S01467201 1 |=9 AR MHE 2502 WORK CLAMP ASSY, 25-K

46-3-1 144630001 T =GRS TS WORK CLAMP, 25-K

46-3-2 159826001 TIE/THHIET Y L PN, L

46-3-3 144707001 2|3/ A R SPRING, PLATE

46-3-4 107404001 224357798 SCREW, SM1.98-64X2

46-3-5 159327001 1|3/0hiyIET, 5 PiN, S

45-4 537102101 1=V RARSHHE 250 EF WORK CLAMP ASSY, 25-K W/F-G
<-2H. -3H> <For "2 & -3">

47-1 159080000 1 HMHA - -bH FINGER GUARD, M

48 018502022 1{PHR" kRSX20 BOLT, SOCKET M5X20

118-HBO-202
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G2 .3% g (-5) / Feed mechanism (For "-5")
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G2.:% ) Bk (-5)/ Feed mechanism(For "-5%)

REF.NO CODE |QTY ErAq NAME OF PARTS R
<-5f> <For "-5">
13-2 554508001 1A I8 -5 FEED ARM SUPFORT, -5
14-2 554512001 1{FFP A4 IB-5 SHAFT, B-5 ;F-GUIDE
16-2 554511001 AT ALY IA-5 SHAFT, A-5 ;F-GUIDE
20-2 S54513001 215757 b4 48 STOPPER PLATE, B :B-BEARING
27-2 554502101 1| #5435 FEED ARM ASSY, 5
27-2-1 S54503001 1|&3M97" =5 FEED ARM, 5
27-2-2 550218001 1% A ] SUPPORT PLATE
27-2-3 550219101 1|57 BEYZh" bk CAM
27-2-4 018681022 2|PHE kR4 37X10 BOLT, SOCKET SM4.37X10
27-2-5 018680522 2|PHE Mha . 37XE BOLT, SOCKET SM4.37X5
27-2-6 110735002 4[4 5% WASHER
33-3 554504001 1| 42015503 LENGTH FEED PLATE ASSY, -5
33-341 554505001 1|+ #47045-5 LENGTH FEED PLATE, -5
43-3-2 554506001 1| #aan" 4 SPACER, ;FEED PLATE
33-3-3 117160001 2|¥734°4. 37 SCREW, FLAT SM4.37
46-5 554514101 1|2/ 9537003 WORK CLAMP ASSY, 70
48-5-1 554516101 1 |A/oh3i WORK CLAMP HOLDER
46-5-2 554515001 1|2/9H370 WORK CLAMP, 70
46-5-3 159926001 1|2/ 9hHHIE" Y L PIN, L
48-5-4 107401001 o|aryhigHrian’d SPRING, PLATE
46-5-5 107404001 214371, 98 SCREW, SM1.98-64X%2
46-5-5 554987001 1|3/ IhIHHIE" LF PIN, F
46-6 $54518101 1|2/ H3 7003 E WORK CLAMP ASSY, 70 W/F-G
47-2 554517000 1|7 h = =k 70 FINGER GUARD, 70
52 554507001 1|F7I 58115 FEED PLATE SUPPORT
53 018680822 2|t kb4, 3748 BOLT, SOCKET SM4.37X8
56 $54509000 1|V=77"29. 53 LINEAR BUSH, 8.53
57 554510001 1|U=F 7 Fab 21 STCOPPER PLATE, L-BUSH
58 062680812 1 |#A° 34, 37-40)6 SCREW, PAN SM4.37-40X6

118-H80-202
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H . 51w & =M / Cutter mechanism

<=5 f/For"“-5" >

" A7 a5 fOPTION PARTS
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H.7 v % —B{% / Cutter mechanism

REF.NO CODE [QTY o Ad NAME OF PARTS
1 S50283001 1 fa=T Ty CUTTER DRIVING ARM SHAFT
2 (14760622 1[PHha35° 6. 95 SET SCREW, SOCKET SM5.95
3 550284001 1 (Frs—tb 4 CUTTER DRIVING SHAFT
4 S50285001 [t R 3 DRIVING SHAFT HOLDER ASSY
4-1 S50286001 1 [hea=th g 2 CUTTER DRIVING SHAFT HOLDER
4-2 S50287001 1[I —th gy CUTTER DRIVING LINK SHAFT
4-3 014780622 3{PHA3Y6. 350471 SET SCREW, SOCKET (CP) SM6.35
[ 550288001 1| Ba=Tb" 0 CUTTER DRIVING LINK
le 102630001 1P AP AR SLIDE BLOCK, N-BAR GUIDE
7 $50120001 1 -7 GUIDE, ;C-BAR
& 062761012 41" 3585-28X10 SCREW, PAN SM5.95-28X10
9 158117001 et R 2240 BUSH, ;C-DRIVING SHAFT
10 S50289001 1FTIRs 773 ADJUSTING SCREW ASSY
10-1 550290001 EELYEY ADJUSTING SCREW
10-2 S50291001 199720 § SPRING, COMPRESSION
10-3 $50292001 1| 7ar CUSHION SUPPORT
10-4 550283001 1|5 »39°3.57 SHOULDER SCREW, SM3.57
11 021910302 1|#433212.70 NUT, 3 SM12.70
12 550284001 1|hra—ins” CUTTER HOLDER
13 018681022 1|7HE M4, 37X10 BOLT, SOCKET SM4.37X10
14 850295001 1|Ha_3aai CUTTER HOLDER, M
15 018680632 2|PHE M4, 376 BOLT,SOCKET SM4.37X6
18 S50296001 1|38 DL CUTTER HOLDER, DL
17 153057102 2|#0045%4%° SCREW, ROUND W/SOCKET SM4.37
<-2f. -3H> =For "2 &-3">
18-1 S51352001 1|hv31/2 CUTTER, 1/2
<-SH> <For *-5">
18-2 $51358001 1741 CUTTER, 1
"F T g LERET "OPTION PARTS'
19 S50297001 1|drs-dtz CUTTER HOLDER
20 115503001 1|vA33°4.37 SCREW, SM4.37
21 S41466001 13795 Sesh -5 SET SCREW COLLAR ASSY
21-1 S09212001 1|t h- SET SCREW COLLAR
21-2 014770622 2|FHhA3576. 35047 3 SET SCREW, SOCKET (CP) SM6.35
22 550258101 1|ha-0k " ouT 93 CUTTER DRIVING ARM ASSY
221 S50299101 1|fra=ob" 977" CUTTER DRIVING ARM
22-2 159104001 1|CHR 07 e Pin
22-3 014680622 1|PHEA3S "4, 370873 SET SCREW, SOCKET (CP) SM4.37
22-4 159379001 13y 74k JBX6I1B PIN, DOWEL BX6X18
23 550300001 1 |-\ CUTTER LINK SHAFT
24 014760622 1|PHh434°5.95 SET SCREW, SOCKET SM5.95
26 048060342 1|bATES RETAINING RING, E6
27 110367001 1|4 4% WASHER, PLAIN SPECIAL 8
28 851162001 1| da-ehy 492 CUTTER LINK BRACKET ASSY
29 018681232 1|PHE" M 437-40X12 BOLT, SOCKET SM4.37-40X12
31 S50362001 1|Bre=ybi b5 4 CUTTER SOLENQID BRACKET
a2 062711412 4|3 04, 76-32X14 SCREW, PAN SM4.76-32X14
33 018501022 3|PHE M5X10 BOLT, SOCKET M5X10
34 S50363000 1AM e STOPPER CUSHION
35 S50364001 1|24 b 2Rn° STOPPER, ;SOL.
36 028080242 1 3% 32-8 WASHER, SPRING 2-8
37 021080202 2|2xat7h8 NUT, 2 M8
38 S50365101 1 |-t AP SETTING PLATE, C-SENSOR
39 062710812 1" 24763248 SCREW, PAN SM4.76-32X8
40 S50366001 a3 2 SPRING

118-HBD-218




J . %t L-REMBA% / Thread breakage detector mechanism

-3 62
=

118-Hap-218

K . TEhEIEE / Lower shaft mechanism

118-H80-305
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JHRYIL AR / Thread breakage detector mechanism

REF.NO CODE _ |QTY B A NAME OF PARTS AW
1 850273000 | 1 [MELALFITA THREAD GUIDE
2 025060232 | 1|65 4" 3296 WASHER, PLAINM 6
3 025350332 | 1|t5%" 1" 327 13.5 WASHER, PLAINL 35
4 060670612 | 1|n°4vb 357406 SCREW, BIND SM3.57-40X6
5 158145001 1 MMV =572 SHAFT, :-TR-BREAKAGE PERCEIVING
6 851173001 1 | Bt {993 CUTTER BAR FIXED PLATE ASSY
6-1 141615001 1 |Ayatid 44 FIXEING PLATE, ;C-BAR
6-2 141620001 1 [ a0 7A BALANCER
le-3 101671002 |  1[94%5°4.37 SCREW, SM4,37
7 014760622 |  1|PHh435°5.95 SET SCREW, SOCKET SM5.95
10 S50274001 | 2|un -2 LEVER STOPPER
11 062400612 | 2|# Maxe SCREW, PAN M4X6
12 850275001 1 [ ELR T4 PLATE, :TR-BREAKAGE SENSOR
13 062400612 |  1[# Mdxe SCREW, PAN M4X6
118-H80-219
K. T#m{% / Lower shaft mechanism
REF.NO CODE _|QTY Eo AT NAME OF PARTS B
1 550240001 1|85 9 LOWER SHAFT
2 850241001 1|413097 77053 TIMMING PULLEY ASSY
2.1 076002450 | 1595 9%460020D BALL BEARING, 6002DD
22 014760622 |  2|FHh#3°5. 95 SET SCREW, SOCKET SM5.95
4 183827001 1|#9hp3-93 SET SCREW COLLAR ASSY
41 104521001 1 |ebhi— SET SCREW COLLAR
4-2 014770622 | 2|FHhAET6. 3504} SET SCREW, SOCKET (CP) SM6.35
5 550243001 1[4 12553 BUSH ASSY, M
5-1 550244001 | 1[¥4 1xam BUSH, M
5-2 538735001 | 4ldrmrs OIL FEEDING PIPE
5-3 142274101 4|7 k4, 2 RUBBER CAP, 4.2
6 S50245001 | 1|54 dasmibn - COVER
7 062670612 | 2|\ 3357-40X6 SCREW, PAN SM3.57-40X6
118-HB0-305




L. 1< B86& / Rotary hook mechanism
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L. 72 =E{% / Rotary hook mechanism

REF.NO CODE |QTyY EPEE NAME OF PARTS R
1 S50226001 1875 144k BUSH
2 851226001 1 |fes P ROTARY HOOK JOINT SET
21 S50227001 1 |[Ae9% rhs JOINT ASSY, :R-HOOK
211 850228001 1|fvo% ¥ JOINT, ;R-HOOK
212 S50229000 1|70uk FELT
21-3 014760622 4|PH43275,95 SET SCREW, SOCKET SM5.95
4 S$50230001 1|hebs B-CASE HOLDER POSITION BRACKET
5 100644005 2|vidv 4. 37 SCREW, SM4.37
6 S$50232000 1|#e71ek FELT
7 $50231100 1| M7 COLLAR -
8 S07478000 1|7 64T RUBBER PRESSER
9 554741001 1[43%°6. 35 SCREW, 5MB.35
10 S50233001 1|77 644T0° % SPRING
1" 50111000 1|7IARHIN 3 SPRING
20 550234501 1|A7F b Ar-anafE R-HOOK & B-CASE ASSY, WBOX
20-1 S50235901 1|#ena93 ROTARY HOOK ASSY, W/BOX
20-1-1 183526001 2| HT I SCREW
20-1-2 550236001 1|FhieH 13433 B SCREW
20-1-3 183598001 1|5y SCREW
20-2 $50237001 1|# b A-253 BOBBIN CASE ASSY
20-2-1 509477001 1|F b FTEN 3 SPRING
20-2-2 180721001 1|FA7N 23 SCREW
20-2-3 183507001 1|73 ADJUSTING SCREW
20-2-4 S50239001 1|F AN 2 SPRING, ANTI-SPIN
22 159158051 1|F k"> BOBBIN
o “For Supply parts"
21 550238001 1|# b At SPRING, ANTISPIN
118-H80-301
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M . #&:@:8:8E84% / Lubrication
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M. &&= B4R / Lubrication

REF.NC CODE  |QTY AT NAME OF PARTS BM
1 144875001 2|73 %- PLUNGER
2 852764001 b=] P S S SPRING, COMPRESSION
4 552207000 2[3-F a0 CORD HOLDER, 10N
5 082670612 2|\ 1357-40X6 SCREW, PAN SM3.57-40X6
B 025350132 bad [ M ) WASHER, PLAIN & 3.5
7 112467002 2|#4377°6. 35 SCREW, SMB.35X5
8 850356001 U ERLZRL G S ML EE ¥ OIL FILTER BRACKET ASSY
g 0e2680812 3|+ 2437-40%8 SCREW, PAN SM4.37-40X8
10 144872101 1|& 77 M= PUMF FILTER
11 144874001 2|3 % SPRING
12 DE2870512 2[#~" 2357-40%5 SCREW, PAN SM3.57-40X5
13 550359001 1|71=7" 441D TUBE SUPPORT, D
14 0Ee26808612 1[#n" 24, 37-40X6 SCREW, PAN SM4.37-40X6
15 550360001 1[A77IHT FELT SUPPORT
16 0s0670812 2{ 1" 357-40X6 SCREW, BIND SM3.57-40K6
17 S50556000 1|71k FELT
18 550563000 1] ET4X200 WICK, 4X200
19 550564000 1] 73EE2X300 WICK, 2X150
20 550558001 1|F2-7HI TUBE SUFPORT
21 DBOBTOE12 1| 42h" 357-40X6 SCREW, BIND SM3.57-40X6
22 850657000 Rl (= o B OIL TUBE
23 550558000 1| Zh1-7" OIL TUBE, L=180
24 850513000 1| LA 20" % PACKING, ;F-PLATE
25 350514000 1| 4" 4 FPACKING, ;R-COVER
26 550515000 1| 77750 % PACKING, ;T-COVER
27 S50516001 1| bn” 24T WICK BASE SUPPORT
28 062670612 2|F~"1357-40KX6 SCREW, PAN SM3.57-40X6
29 158187000 1|k =24 FELT BASE, A
30 550517001 1|k’ 234 CAP
3 oe2680712 2|+ 3437-40X7 SCREW, PAN SM4.37-40X7
32 550518000 1| Mrrin” —27ThE FELT
33 550518000 1| H{RE-3Fh OIL TERMINAL
34 0626880612 2|+ 24, 37-40X6 SCREW, PAN SM4.37-40X6
35 850620000 1| 7E PACKING
36 850521000 1|87 OIL CAP
37 159193000 1|#180"{7"8 DIL PIPE, B
38 550522000 1| ZAF1-7° OIL TUBE
30 852763000 1| 73EE2X140 WICK, 2X140
40 550524000 1|7:EE3X160 WICK, 3X160
41 550525000 1| 73EEIXZ90 WICHK, 3X280
43 550527000 1|E" ZAF2-7" OIL TUBE
44 550528000 1|73k T3X280 WICK, 3X280
45 550529000 [t At DIL TUBE, L=320
46 S50530000 1|73EE3X355 WICK, 3X355
47 550531000 1" -7 OIL TUBE
48 550532000 1|E 217" OIL TUBE
49 228475000 215N LR 1, 9X80 FASTENING BAND, 1.8X80
B0 500480000 13-k d0s" 85 CORD HOLDER, 5N
51 062670612 1|7 3357-40K6 SCREW, FAN SM3.57-40X6
52 025350132 1{E7%" 57 3530 WASHER, PLAINS 35
53 106436001 1|71k FELT
54 107148001 2|71b FELT
55 1519827001 1|979F 710k FELT, ;CLUTCH
56 550533000 1| AP Fa-7" 93 OIL TUBE ASSY
=1 550536001 1|7IVRATL FELT HOLDER
58 082670512 1| 3357-40X5 SCREW, PAN SM3.57-40X5
59 525328001 1|7Thk FELT
60 550637000 1|7iET4X50 WICK, 4X50
61 8550538001 1|F77 7R 1 OIL WINDOW SUPPORT
62 550639000 2[F7° 7Y OIL REJECTOR
63 550540001 1| 21F1-77 1T TUBE SUPFORT
118-HBO-350




M . $5ihiERBAR / Lubrication
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M. &85 EIR / Lubrication

REF.NO CODE Q7Y b A NAME OF PARTS RM
64 062680612 {34, 37-40K6 SCREW, PAN SM4.37-40X6
B85 S50641001 1{F1-7 41U TUBE SUPPORT, U
66 062670512 11 1357-40X5 SCREW, PAN SM3.57-40X5
87 S50542001 1{F1-7 1 TUBE SUPPORT, M
68 062400612 1] TMaXE SCREW, PAN M4X6
69 554763001 1Y IIAMA IO FELT SUPPORT ASSY
60-1 S50543001 | 1 {MI7YTIMMHT FELT SUPPORT
69-2 §50544000 17zt FELT
71 062400612 1 MaXe SCREW, PAN M4X6
72 S50545000 142E%3X180 WICK, 3X180
73 $50546000 1}9:E£3X370 WICK, 3X370
74 $50537000 1173 E4%50 WICK, 4X50
75 S50547000 1k zhf2-7" OIL TUBE
76 228475000 | 2[7an b 1,980 FASTENING BAND, 1.9X80
77 550548001 1 3F1-7" IR TUBE SUPPORT. R
78 060670612 1 4" 3574046 SCREW, BIND SM3.57-40X6
79 $50549000 1|55 mk 718k FELT
80 $50550001 1{7IMb At T1% FELT SUPPORT
81 DB2670612 1|+ 1357-40X5 SCREW, PAN SM3.57-40X5
82 850551001 1 {70527 #41 TUBE SUPPORT
83 002300603 1}+F7713%6 SCREW, PAN M3X6
84 550552000 113 ER4X70 WICK, 4X70
a7 $51020000 1| Fsts- COLLAR
88 S25328001 2l71ih FELT
118-H80-350
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N . i - B8f# / Threading mechanism
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N.%i# & / Threading mechanism

REF.NO CODE Ty [ NAME OF PARTS Bl
1 550368001 R B FU T-RELEASE DRIVING LEVER ASSY
1-1 S50369001 1|Ab2RATR GLn’ — TENSION RELEASE DRIVING LEVER
1-2 S$35085000 1|=-h"MI-74X13.8 MEEDLE ROLLER, 4X13.8
1-3 014400432 TP 24X4 SET SCREW, SOCKET (CP) M4X4
2 014760622 1|PHRA3S76. 06 SET SCREW, SOCKET SMs5.95
3 S50370001 1|AbaRas g TENSION RELEASE SHAFT
4 081005070 1|07 PS O RING, P5
5 S503711M1 1 [ Ab2Rihi TENSION RELEASE CAM
6 4760622 1|7Hh#4575.95 SET SCREW, SOCKET SM5.95
7 551185001 1| AbRYLA <2 TENSION TAKE-UP LEVER ASSY
7-1 $50372001 1|40 il - LEVER
T2 550373001 1|ArRFATEN - ADJUSTING LEVER
7-3 DB06T0512 1|0 b 357-40%5 SCREW, BIND SM3.57-40X5
7-4 100645003 1441 WASHER
7-5 550574001 1| RR =4 LEVER LINK
76 550375001 1| ARk - TENSION TAKE-UP LEVER
77 550376001 2|5 #3274, 37 SHOULDER SCREW, SM4.37
10 100645003 1| H" % WASHER
11 0626806812 1148734, 37-40¥6 SCREW, PAN ShM4 37-40X6
14 025680234 1|74 5735394, 37 WASHER, PLAIN S 4.37
15 550376001 1|8 »3%° 4,37 SHOULDER SCREW, SM4.37
16 S50377001 1AL A5 SOLENOID HOLDER
17 062670612 2|Fn" 3357-40X6 SCHEW, PAN SM3.57-40X8
18 S50378001 1|77 77 vddads PLATE
19 018300636 1|7 AR3XG BOLT, SOCKET M3X6
20 062300502 2| 33%5 SCREW, PAN M3X5
21 S550379001 1A RIRA A T T-RELEASE SOLEMNOID LINK
2z 525456001 1|7 77 " PLUNGER PIN
23 S50380000 17" 7 PEh 0" 3 SPRING
24 S50381000 131374 RUBBER
25 550382001 1 [4RaRAYA TENSION RELEASE LINK
26 850378001 2|4 374,37 SHOULDER SCREW, SM4.37 -
27 141530001 1|4 THREADIMNG BAR, U '
28 150553003 1|#+5.95 MNUT, SM5.95
29 S50383001 1|4kH THREAD RETAINER
30 062670612 2|#7 3357-40X5 SCREW, PAN SM3.57-40X6
3 551184001 1|7 b2 SUB THREAD TENSION ASSY
311 159219101 1|7 SUB TENSION STUD
a1-2 145446001 2HMAYAS DISC, TENSION
31-3 159805001 1| FAT L DISC PRESSER, TENSION
31-4 144103009 1 |4 hFIEATHT DISC PRESSER, ;TENSION
31-5 144110001 1|h=n" {3 3 TENSION ADJUSTING SPRING
31-6 530564000 WEVYE VIS A B WASHER
317 530565003 1| fhFIRAFI TENSION NUT, RED
a3z 550384101 1[4 F2hiE” TENSION RELEASE PIN
39 550385001 1A RIRALN =57 TENSION RELEASE LEVER BRACKET
40 551183004 1 |[AbFIFAR" G2 TENSION STUD ASSY
401 145440001 1|4 b3 TENSION STUD
40-2 145446001 2|4bFIATAS DISC, TENSION
40-3 159805001 1|{FF35AHT DISC PRESSER, TENSION
40-4 144103009 1| bF AT DISC PRESSER, ;TENSION
40-5 550386001 1| AhFITN 1 TEMNSION SPRING
40-6 550387001 1A h7- COLLAR
40-7 512441001 M EEVZZOE LIS o A 3 WASHER
40-8 530565005 1|4 hFITAFI TENSION NUT
48 550388001 1| fh2maLn" - TENSIOMN RELEASE LEVER
49 114988001 1|4 357 4.37 SHOULDER SCREW, M4.37
50 S50389001 1 ARIRARN -1 SPRING
51 551182104 1| bFATAF G773 TENSION STUD BRACKET ASSY
51-1 550390101 1| bFIFAR 21 TENSION STUD BRACKET
51-2 550381001 1|MATAA L TENSIONSTUD, L
118-HR0-401




N . % > BAf® / Threading mechanism
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N, 2B / Threading mechanism

REF.NO CODE _|QTY B NAME OF PARTS )
51-3 100402004 1|k2%2 3,57 SET SCREW, SM3.57
51-4 081014870 1(0U-F" S14 O RING, §14
51-5 145519001 1k 3 THREAD TAKE-UP SPRING
51-6 145446001 2HbFITAT DISC, TENSION
51-7 158805001 1 [{bFIEATHHT DISC PRESSER, TENSION
51-8 158221001 1[{bFIFn' s TEMSION SPRING
51-9 530564000 1|FTN 9L 573 WASHER
51-10 531032001 1| {bF3%9 19k TENSION NUT
56 550384101 1(hamit" s TENSION RELEASE PIN
62 555975001 1(7+h3%375.95 SET SCREW, SOCKET SM5.35
63 158224001 1|7-bAbH THREAD GUIDE, ARM
64 550392001 1|7=bfb P THREAD GUIDE, ;ARM
65 060670512 1" 1+ 357-40X5 SCREW, BIND SM3.57-40X5
66 113316001 1|P-bAbPAq THREAD GUIDE
67 080670512 1|0 {7 357-40%5 SCREW, BIND SM3.57-40X5
68 550383000 1 b5 THREADING PLATE
69 158917201 1|7-bAb Pt THREAD GUIDE, L ;ARM
70 112751003 17439 3,57 SCREW, SM3.5TX7
71 048060342 1|hATEG RETAINING RIMG, E&
118-H80-401




P . %#E3{% / Bobbin winder mechanism
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P, %2 R81% / Bobbin winder mechanism

REF.NO CODE  [QTY = NAME OF PARTS A

1 550276001 1[4 mird s B-WINDER SHAFT BRACKET ASSY
2 550278001 THF%77 BOBBIN WINDER SHAFT

3 525410050 1[HbTIAT BOBBIN WINDER WHEEL

4 012400636 2|FFE74%6 SET SCREW, SOCKET (FT) M4X6
S 525789000 134729 RUBBER RING, 29
e 550273001 1|97 BOBEIN WINDER ARM SHAFT

7 025080132 1|7t 4" 2398 WASHER, PLAINS 8

2] 048060342 1|FATES RETAINING RING, E&

10 528413101 1| AT I3 BOBEBIN FRESSER SHAFT ASSY
11 S2E417001 1|4FTEn % SPRING

12 525418101 1bTEER 7 1 SPRING

13 550280001 1AM BOEBIN WINDER STOFFER

14 062400816 1]+ 24X8 SCREW, PAM M4X8

15 525420051 1] € AHIR BOBEIN PRESSER, R

16 082400816 1 L:h' J4X8 SCREW, PAN M4X8

17 026040236 et 3 330" 44 WASHER, PLAIN 4

18 S10174000 1|#3)351% DUST GUARD PLATE

21 157366001 1A KNIFE

22 062400616 1|\ JWAXE SCREW, PAN M4X6

23 047200842 1|27° 27 LAW2 PIN, SPRING ROLL AW2

24 538736101 1|3 30501 BOBBIN WINDER TENSION ASSY
24-1 145446001 2163045 DISC, TENSION

24-2 115188001 13 bFadn 3 EPRING, TENSION

24-3 108265009 1A hFI9HIR TENSION NUT

25 0124006368 1|FHE74%6 SET SCREW, SOCKET (FT) M4X6
26 048040342 1|FATES RETAINING RING, E4

27 S50281000 1|1h7%7° = BOBEIN WINDER PULLEY

28 014780622 2|PHRA376, 3504 % SET SCREW, SOCKET (CF) SM6.35
29 SEQ282000 1 [ b23Ln" 9753 B-WINDER LEVER CUSHION
118-H80-402




Q. _E%E1YESEE / Upper thread trimmer mechanism
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Q.4 UREIR / Upper thread trimmer mechanism

REF.NO CODE  |QTY ErAd NAME OF PARTS RM

1 S50394001 1 BT FULCRUM SHAFT, :U-TR

2 521755001 1 b3 SET SCREW COLLAR ASSY

2-1 110027001 11Ih G- SET SCREW COLLAR

2.2 014760622 2[FTb43%75.95 SET SCREW, SOCKET SMs.95

3 523337001 1137 4E18.5 RUBBER CAP, 185

4 552761001 5B 175" 3 WASHER, RECTANGLE 15X32X2.4

5 519817001 2147 3375.95 SHOULDER SCREW, SM5.95
<-2.-38> <For "-2 & -3">

6 851179101 1974 bYA= 3 THREAD TRIMMER LEVER SET, U

6-1 550395001 1|57 b3 =3 U-THREAD TRIMMER LEVER ASSY

G2 550398001 1|FEER PR ads STOP PLATE

6-3 $50399101 1| 3TN Y14 BACK PLATE

6-4 550400001 2|Eb A EhT- COLLAR

6-5 062670712 2|#n 3357-40X7 SCREW, PAN SM3.57-40X7

6-6 S$50401001 1|97 MY 902 SPRING

67 $50402001 1| 3% SPRING HOOK PLATE

6-8 062670512 1|#~"2357-40X5 SCREW, PAN SM3.57-40X%5
< 5> <For "-5"=

7 554519001 1|94 MYLN =057 3B U-THREAD TRIMMER LEVER SET, B

7-1 S50395001 1|9 kLN 73 LU-THREAD TRIMMER LEVER ASSY

72 854520001 1[F3ER" DR I44B STOP PLATE, B

7-3 $54521001 1| F3ER 4B BACK PLATE, B

7-4 S50400001 2|8 M5 h7- COLLAR

7-5 062670712 2[#47 2357 -40X7 SCREW, PAN SM3.57-40X7

7-6 550401001 1971 MR S0 % SPRING

7-7 550402001 1|V +h51% SPRING HOOK PLATE

7-8 062670512 1|#A"2357-40X5 SCREW, PAN SM3.57-40X5

14 502563001 1|ER % SPRING

15 502563001 1|Eh 90 2 SPRING

16 $51180001 1| 3R 873 SETTING PLATE ASSY

16-1 550403001 1|ng3byr{e SETTING PLATE

16-2 159343001 1| AT SUPPORT STUD

16-3 021680202 1|+h2514. 37 NUT, 2 SM4.37

16-4 025680132 1|67 4" 23304, 37 WASHER, PLAIN S 4.37

17 062680612 2|47 24, 37-40¥6 SCREW, PAN SM4.37-40X6

18 (25680232 2|64 37194, 37 WASHER, PLAIN M 4.37

22 S50404201 1|n§393 UPPER THREAD TRIMMER ASSY

22-1 $50405101 1|Af3D73 THREAD TRIMMER ASSY, D

22-2 S50113101 1[n#iM UPPER THREAD TRIMMER, M

22-3 141513001 1|n8301 UPPER THREAD TRIMMER, UPPER

22-4 141514001 1|n#3%° 23" SHOULDER SCREW, SM3.18

22-5 552431000 1|MEabIN" U-THREAD TRIMMER STOPPER

23 100644005 1|74357 4. 37 SCREW, SM4.37

24 S58097001 1| A3k35hAT2 OPENING CAM ASSY

24-1 550408001 1|EFABER Y5 BRACKET, ;OPENING CAM

24-2 558098001 1| M#3k750L QOPENING CAM

24-3 018300836 2|PHET AR 3XE BOLT, SOCKET M3X8

24-4 856251001 1|e7hit H" % WASHER, PLAIN

24-5 028030246 2 3 h 32-3 WASHER, SPRING 2-3

24-6 021300206 2|251+9h3 NUT, 2 M3

25 107093002 2|74357°4. 37 SCREW, SM4.37

26 (25680232 1|7 H" 37204, 37 WASHER, PLAIN M 4.37

27 028680242 1| h22-4.37 WASHER, SPRING 2-4.37

28 50410001 214 bR Gl - DRIVING LEVER, TR

29 S50411001 1§74 9L -0 ROLLER, ;:D-LEVER

30 $50412000 1§47 ot BALL BEARING

31 $504130M ] VLN (AN R 3 SHOULDER SCREW

a2 081012070 Eiuuw'mz O RING, P12

118-H80-409
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Q . 4%t U BE{R / Upper thread trimmer mechanism

~—

<-5 & /For "-5" >

118-HB0-409

i7



Q..U B / Upper thread trimmer mechanism

REF.NO CODE | Q7Y EoAq NAME OF PARTS R\
33 S50415001 AR I LONGITUDINAL FEED ARM ASSY
33.1 S50414001 1l w2 b LONGITUDINAL FEED ARM
33-2 S50415001 ey PIN, :L-FEED ARM
33-3 S50416001 1l vaeF ROLLER, :L-FEED ARM
33.4 pago4oaaz | 2|kivE4 RETAINING RING, E4
33-5 014680622 |  1|PHA3S" 4. 379873 SET SCREW, SOCKET (CP) SM4.37
34 018061622 |  1|PHE sheX16 BOLT, SOCKET M6X16
a5 851181001 R TL IS TP DRIVING ARM ASSY, TR
35-1 850417001 1 YRR 07 DRIVING ARM, TR
35-2 S50418001 1197 I T( SUPPORT PLATE
35-3 018681022 |  1|PHE Bb4. 37X10 BOLT, SOCKET SM4.37X10
35-4 p2seaoiaz | 1|5 47 35394, 37 WASHER, PLAIN S 4.37
35-5 S50420001 1|97 0579 ROLLER SHAFT
35-6 028050242 |  1|n i h"32-5 WASHER, SPRING 2-5
35-7 021500312 | 1|3:a#hs NUT, 3 M5
35-8 048060142 | 1|h7y 939 CB RETAINING RING, C6
35-9 850511001 1[4k 9970 ROLLER, :D-ARM
35-10 550512004 1[m3Ersapunt STOPPER
35-11 018681022 | 1|FHR"#b4. 37X10 BOLT, SOCKET SM4.37X10
3512 025680132 | 1|e34° 4 394,37 WASHER, PLAIN S 4.37
38 018061622 | 1|PHsbex1S BOLT, SOCKET M&X18
118-HB0-409
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R . T %14 UB8{% / Lower thread trimmer mechanism

<-3/ /For "-3" >
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R.F:%t7 UBESE / Lower thread trimmer mechanism

REF.NO CODE__|G'TY Eo AT NAWME OF PARTS Rl
1 S51171001 | 1{f beUkun" 53 CAM LEVER ASSY, :L-TR
1-1 550246001 1 {384 b ALLA" - CAM LEVER, .L-TR
1-2 107744001 130 ROLLER
13 141519001 | 1{4MUIHN ThaTS "2 ROLLER SHAFT
1-4 110161004 1{+9+4.76 NUT, SM4.76
1-5 048030342 1{FA7ES RETAINING RING, E3
2 159267001 | 1[s4psumes 9 CAM SHAFT, :L-TR
3 110424001 1|40+ WASHER, PLAIN 9.5
4 048080342 1|FATER RETAINING RING, ES
5 014760622 |  1|FHhi%5'5.95 SET SCREW, SOCKET SM5.95
10 S51170001 | 1[#4b4Uamo3 LOWER THREAD TRIMMER CAM ASSY
10-1 550247001 1534 b5k LOWER THREAD TRIMMER CAM
10-2 S50411001 L ROLLER, ;D-LEVER
10-3 145478101 1|8 45" 4,76 SHOULDER SCREW, SOCKET 8M4.76
10-4 550248001 1521 b GCONNECTIN ROD, ;L-TR
11 150491101 | 2|un* 3% LEVER SHAFT
12 014760622 |  2|PFh4i°5.95 SET SCREW, SOCKET SM5.95
16 159269001 | 1|w24p4Unss" viy” SHOULDER SCREW, SM4.37
17 S50249001 | 1[a{haunLos: LINK ASSY, ;L-TR
17-1 550987001 1|3 BRULALA COMNECTING ROD, A
17-2 062680512 2 2437-90%5 SCREW, PAN SM4.37-40X5
18 149127001 | 1|4 24576.35 SHOULDER SCREW, SM5.35
19 550252001 1 [ARFR LN~ KHMNIFE DRIVING LEVER
20 11373001 1|% 374,37 SHOULDER SCREW, SM4.37
21 159272001 1 ARYFR gL 27 g SHOULDER SCREW
22 S00903001 1|22 GLn —h3- COLLAR
23 S00901001 1| AR%E L4707 30 WASHER, PLAINL 6.4 {U)
24 S00902001 | 1[x#b sl 4450 WASHER, PLAIN L 4.6 (D)
25 S50253001 | 1[4 #okaun a3 LEVER ASSY
26 550257001 | 1| E2kdun 45— COLLAR
o7 S00712101 | 1[435°4, 37 SCREW, SM4.37
28 550258001 134 N LOWER THREAD RETAINER
29 110215002 2lFgy 3. 57 SCREW SM3.57
30 5502597101 13T 9s FIXED KNIFE SET
30-1 550260101 1|7 nd: FIXED KNIFE ASSY
30-2 S50263001 1|84k n MOVABLE KNIFE
30-3 550264000 1|25 79%-4302 WASHER
30-4 025040132 1|E7% D #2394 WASHER, PLAINS 4
30-5 060630312 1| »F238-56X3 SCREW, BIND SM2.38X3
31 060670412 2| 1F357-40X4 SCREW, BIND SM3.57-40x4
32 550265001 1|51 byhz{580: LOWER THREAD CLAMP PLATE ASSY
33 141514001 1| vy SHOULDER SCREW, SM3.18
34 025040132 1|73 #4394 WASHER, PLAIN S 4
35 S50269000 | 1[¥5"795¢-5011 WASHER
36 §50270000 | 1 [va{M¥yT LOWER THREAD PRESSER
37 145371001 | 1|¥v452.38 SHOULDER SCREW, SM2.38
38 110215002 | 1|¥44'3.57 SCREW SM3.57
39 552432001 | 1|VA{RUhzETE4403 OPENING PLATE ASSY
39-1 552433001 | 1[va1hynsta4sA OPENING PLATE, A
a3g-2 110167001 1|30 ROLLER
39-3 110168001 R =] ROLLER SHAFT
39-4 552434001 1|V81MDEEFX 4B OFENING PLATE, B
39-5 141514004 1|y SHOULDER SCREW, SM3.18
39-6 123185001 1[IEFF 3.57X4.5 SCREW 3.57X4.5
40 149127001 1|#4%7'6.35 SHOULDER SCREW, SMB.35
41 105970001 1| Wi 2.38 SCREW, SM2.38
42 S52778001 1| an"-293 BASE PLATE ASSY
421 550303001 1| an-2 BASE PLATE
42-2 S52770000 1| )4 50 - COVER, ;B-PLATE
43 106629002 4| Ap 4 37 SCREW, SM4.37
49 S01696001 | 2|#3253.57%6 SCREW, FLAT SM3.57X6
118-Ha0-410
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<-38/For "-3" >

118-H80-410
H



R.F%4] & / Lower thread trimmer mechanism

REF.NO CODE |QTY =L NAME OF PARTS AM
150 550323000 1|#E I BOBEIN PRESSER
51 S01998001 1 Fgeusts3573567 SET SCREW, SM3.57-40)6
52 551172001 ] s 3 R ] BOBBIN PRESSER BRACKET ASSY
52-1 550324001 11F b AT 4 BOBBIN FRESSER BRACKET
H2-2 107639001 1|n 345U SPRING HOOK, U
53 159924001 L A A P a5 SHOULDER SCREW
Hd 0B2671612 1| 2357-40X16 SCHEW, FPAM SM3.57-40X16
55 021670202 1|Fh23%33, 57 MNUT, 2 SM3.57
56 0826808512 2| 2437 -40K5 SCREW, PAN SM4.37-40X5
a7 550325001 1o k447344 AUXILIARY PLATE
58 550326001 1% b A3 OPENING PLATE
59 105237002 1% #35° 3,57 SHOULDER SCREW, SM3.57
&0 159113001 1|9 337318 SHOULDER SCREW, 5M3.18
&1 159379001 1377 93E" LBXBX18 PIN, DOWEL BX86X18
62 550327001 2|# £ AT 3 SPRING, EXTENSION
63 550328001 1531 MASEFR {40 3 SPRING, PLATE
64 159375001 I E R (5 A T PIN, DOWEL BX&X18
85 S50323000 10584 B LgAnT - COVER
< IH> =For ".2%
66-1 350664001 1141, 45 MNEEDLE PLATE, 1.45
<-3H> =For "-3"=
j65-2 351248101 1141, 25-3 MEEDLE PLATE, 1.25-3
<-5H> <For 5%
j65-3 Se4522001 1 |ni4 a1, 4-50 MNEEDLE PLATE, 1.4-50

118-HBO-410
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S . sHE#REFEEIER / Synchronizer

118-HB0-501
T . # e/ JLB8{R / Operation panel mechanism
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S EHI B 35R4& 7 Synchronizer

REF.NO CODE aTY [ NAME OF PARTS RM
1 $506857001 1 [ gaH 47 3H80 SYNCHRONIZER ASSY, H80
2 062400806 21 34%8 SCREW, PAN M4X8
4 S50354000 | 1[5 393U MAGNET ASSY, U
5 $38082001 191" S1993 MAGNET ASSY, U
B 062681412 | 2|37 M37-40X14 SCREW, PAN SM4.37-40X14
7 025680132 | 2|k 4" $394.37 WASHER, PLAIN S 4.37
118-H80-501
T.3#E/ < FJLER / Operation panel mechanism

REF.NO CODE  [QTY T NAME OF PARTS RM
1 550656201 1| 3hG OFERATION PANEL SET
1-1 550451201 1| 3L OFERATION PAMEL ASSY
1-1-1 S51201201 1|¥I7-4753 FROMT FRAME ASSY
1-1-2 548492000 1 |V ATk REAR FRAME
1-1-3 549495000 1|0 3AaThn - PAMNEL SIDE COVER
1-1-4 549496001 1| 3T =51 COVR GUIDE, ;SIDE
1-1-5 087310815 2|7 BaHINE TAPTITE, CUP B M3X8
1-1-6 DA4400805 | 1|+ 4" J34X8DA SCREW, PAN (S/P WASHER) M4X8
1-1-7 S50453000 | 1| 3ssn"ug% PANEL PCB ASSY
1-1-7-1 S46703000 |  6|LEDPG5307S LED, PG5307S
1-1-7-2 550455000 |  1[LEDBR5307S LED, BR5307S
1-1-7-3 529023000 | 6|LEDGLIP040 LED, GLOP040
1-1-7-4 S48570000 |  B[SWB3F-4050 SWITCH, B3F-4050
1-1-7-5 U34870001 2|DIPSY KSPO3 DIP SWITCH:KSPOS
1-1-7-6 S30280000 | 1|74 -PKB24SPC36 BUZZER, PKB24SPC36
1-1-7-7 550456000 1| RI9XGAA-2031 COMNNECTOR, :XG4A-2031
1-1-8 550457000 | 1[0 am-7°w73 PANEL CABLE ASSY
1-1-9 XAZ220050 | 2[4 AT BOARD PRESSER
1-1-10 087311015 | 2|H7 B4 +3X1D TAPTITE, CUP B Max10
1-1-11 S58574000 1 [PRG/MN—#473 PRG/M HARMNESS ASSY
1-1-12 558987001 1|NRAMPA S HARNESS SETTING PLATE
1-1-13 002301003 2|+A" 335 73%10 SCREW, PAN M3X10
1-1-14 021300206 1|2%a+9k3 NUT, 2 M3
1-2 062300806 4|Fn23X8 SCHEW, PAN M3X8
3 853181000 1|/ 3E-7 RLT: FAMEL CABLE ASSY, L
4 S58984000 | 1[PRG/MN-3ALY3 PRG/M HARNESS ASSY, L
118-HB0-530
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U1, 3> A=) v & BB / Control box mechanism

-4

220V, 230V
/ For "200V, 220V & 230V AC" >

< 200V

=

2 A M

NG
- ]
3 i
z 3% _
el
zZ323 2 W Q
=t ol — —
= |_| b=
20 o e e e e e e e — — — —
8g8¢ e
v

[n] o =R v Ty

oy — — b 3_
W 1 1 L] L] L] L] T
ST TeT T T o
O3 O3 U0 OO0 030 07 09 00 4i
S R = S R e T o o

e RS
— e re————— T T T T

l*“_ﬁ

— — — — — — — — —

B o mm— —

118-H80-502



U1.3 > A —JLA v 7 AER / Control box mechanism

REF.NO CODE__ |gT7Y b A NAME OF PARTS AM
1 550421001 14 79203 BOX ASSY
1-1 550566001 LN A A S POWER SUPPLY BOX
1-2 S50567001 1A AR b1 SETTING PLATE, ;M-PCE
1-3 850568001 1477507 AI{ 2 SETTING PLATE, ;AUX-PCB
1-4 850660000 2|DCITA-973 FAN MOTOR ASSY, DC
1-5 DA5403005 6|+ 17 734X3008 SCREW, PAN (S/P WASHER) M4X30
1-6 847723201 1[b7R93 TRANSFORMER ASSY
1-6-1 84774911 2|EZRFAAT" b SETTING PLATE, ;TRANSFORMER
1-7 025050236 4|7 5 §F195 WASHER, PLAINM 5
1-8 028050248 4|0 33 h"22-5 WASHER, SFRING 2-5
19 018501238 4|PHEAREN12 BOLT, SOCKET M5X12
110 543186000 1|7 771BUEB7B BUSH, BUGBTB
1-11 508142600 2|3-b" 977 200 CORD CLAMP, 20-L
1-12 543275000 |  14|3-F"97-7°WS2NS GORD CLAMP, WS2NS
1-13 543276000 1|3-F" 977" WSINS CORD CLAMP, WS3N5
1-14 S50422000 3|3-F 9T WSIWS CORD CLAMP, W2SWS
115 543318000 | 10|77-7°LWES2, 5W CLAMP, LWS8S 2.6W
1-16 551118001 1[3-F"77%A CORD BUSH
117 538820000 1[277135 BUSHING, 35
118 550423000 1|77 ¥ATB-1928 BUSHING, TB-1926
118 542227009 1|7 0AYRMG-3 RUBBER CAF, MG-3
1-20 550424000 1|# 957073 FRAGMENT PROTECTOR NET
1-21 008400604 | 12|+}7234X6 SCREW, TRUSS M4X6
1-22 500554000 | 23|¥&" -FENS SUPPORT, 6NS
1-23 547721001 1|7 A AEZ8n" 73 POWER SUPPLY PCB ACCY, EZ
1-23-11 JO2443001 1| IPMPHZ0CSJ0E0 I-POWER MODULE, :PM20CSJ0B0D
1-23-1-2 JO3284001 1 |FETFSEUM-184 TRANSISTOR, FET :FS5UM-18R
1-23-1-3 J03285001 1|FETFS3KM-18A TRANSISTOR, FET :FS3KM-18A
1-23-1-4 S47720000 1(SID20L6P45Y: DIODE ASSY, BR :20L6P45
1-23-1-5 JO3324001 3|7 »C450B471 CAPACITOR, ALUM-ELEY 4508471
1-23-1-6 547735000 1|7 A2BAGILIAD TRANSFORMER, 28AG1L9AD
1-23-1-7F J02441001 1|-—G2R-1A8BY RELAY, G2R-1A8V :
1-23-1-8 S38201000 4|h"IAV14D471 VARISTOR :\V14D471
1-23-1-9 J03283001 1|SF77 YA DSA362ZM SURGE ABSORBER, :D3A362M
1-23-1-10 S47733000 1|3 INF10TP102 COIL, :NF10TP102
1-23-1-11 218459001 2|hA2-2" 15442 FUSE
1-23-1-12 JO1684001 4|12 F03"FOB2 FUSE HOLDER, Fo&2
1-23-1-13 JOZ2727001 24127 24250V GLASS FUSE, 2A/250V
1-23-1-14 547734000 3(3#75B4P5-VB-2 CONNECTOR, B4P5-VB-2
1-23-1-15 JO2449001 1|33745281-024 CONNEGTOR, 5281-02A
1-23-1-16 547730000 1| IPM3-b"P IPM CORD, P
1-23-1-17 S47728000 1|DC300VA-33P HARMESS, P DG 300V
1-23-1-18 S47727000 1|E-41-32P MOTOR HARNESS, P
1-23-1-19 S47725000 1|7 A en53P POWER SUPPLY HARNESS, P
1-23-1-20 547726000 1|7 A 2 F-2ep GROUND WIRE, P
1-23-1-21 J03296001 1| ~PR1616-25-FB HEATSINK, ;FR1616-25-FB
1-23-1-22 547729000 1|7{08H-1025-MP HEATSINK, ;0SH-1025-MP
1-23-1-23 221419001 2|+ £7R34100B SCREW
1-23-1-24 J03281001 1|IFESD-R-25B CORE, ESD-R-25B
118-HB0-502
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U1l. 3> kA=K w7 ZAEE{#R [ Control box mechanism

47

REF.NO CODE  |QTY T NAME OF PARTS RM
1-23-3 547694000 1[MA-A40101J73 F-RESISTOR ASSY, MR-A40J101
1-23-4 0AS400805 1|+ 4" 734%80B SCREW, PAN (S/P WASHER) M4X8
1-23-5 547683000 2|An" —$EP-12 SPACER, 4EP-12
1-23-6 S47724000 5|2 -#7NS SPACER, 7NS
1-23-7 229017001 4|+ £YR4X10DA SCREW, PAN (S/P WASHER) M4X10
1-23-8 J02343001 2|+ ¥ 734X160B SCREW, PAN (S/FP WASHER) M4X16
1-23-9 S38819000 13-k 432771259 [CORD CLAMP, 1259
1-23-10 540621000 1|EMI IFESD-5R-15 EMI CORE, ESD-SR-15
1-24 550425001 1|77 JEHEN #73 POWER SUPFLY PCB ASSY, EH
1-24-1 538200000 2 |MOSFETZSK1938 TRANSISTOR, :25K1938
1-24-2 232384001 1|SF7" /0" DSA3GZMA SURGE ABSOREBER :DSA3G2ZMA
1-24-3 538201000 2|AWYAIV14D471 VARISTOR :V14D471
1-24-4 S0B030000 1|GE1-A"5AFB FUSE, 5A :FB
1-24-5 153242000 2|E2-2"6A FUSE, 6A
1-25 550431001 1|7 %0203 SUB PCB ASSY
1-25-1 538155000 5|MOSFET2SK1 308 TRANSISTOR, FET :258K1306
1-25-2 550645000 1|MOSFET2SK1307 TRANSISTOR, FET :26K1307
1-25-3 Y44715591 17" #C50B471 CAFACITOR, ALUM-ELEC :50B471
1-26 018401236 G{FHR" Lh4X12 BOLT, SOCKET M4X12
1-27 550437000 1|PER3-F CORD, PER
1-28 550438000 1|EX32n-32 HARMNESS, EX32
1-29 550439000 1|EX26n-2X HARNESS, EX26
1-30 S50440000 1|77 JACH-32 POWER SUPPLY HARNESS, AC
1-31 550441000 1|77 " 2DCn-32 POWER SUFPPLY HARMESS, DC
1-32 S37059001 1|PET-7 LABEL, PE
1-33 5370680001 2|7-73-9 LABEL, GROUNDING
1-34 0AS5401006 2l a3 34X10 SCREW, PAN (S/FP WASHER} M4X10
1-35 550484000 1|7-23-+ GROUND WIRE
1-36 0A5401006 1[F7 a0 2E74X10 SCREW, PAN (5/P WASHER) M4X10
1-37 0AS5401006 1[#n" an'3E74X10 SCREW, PAN (5/P WASHER} M4X10
1-38 8550644001 1|P-23-} GROUND WIRE
3 550488100 1|PROMBS00EYS BOX SET, A2H

<220V, 220V, 230VF > <For "200V,220V & 230V AC>
4 520345001 2|37 k14 RUBBER CAP, 14

<100V, 110V, 240 <For "100V,110V & 240V,

380V, 400V, 415VE > 380V,400V & 415V AC>
= £43186000 2|7 7+1BUG8TB BUSH, BU6S7B
& £38352101 2|7 A 4500, 4407 LABEL, ELEC. SHOCK 4 LANG.
7 538353101 2|7 AT AN LABEL, ELEC. SHOCK JPN.
8 510820000 T ATl LABEL, 100V AC
=} S10820001 1|7 T30 LABEL, 200V AC
10 510820002 1[F 7T b LABEL, 110V AC
11 510820003 s ray LABEL, 220V AC
12 510820004 17 AR LABEL, 230V AC
13 510820005 1|7 A7 LABEL, 240V AC
14 510820006 1T ATIA D LABEL, 380V AC
156 510820007 1|77 T LABEL, 415V AC
16 510820008 1|77 e FIn LABEL, 400V AC
31 538146000 1|33723191-04R [CONNECTOR, 3191-04R
32 228475000 1raan Lh71, 8HB0 FASTENING BANMD, 1.9X80
118-H80-502




Ui.d > A=Ky 7 ZEHHR / Control box mechanism

[ REF.NO CODE__|QTY B Ao NAME OF PARTS AM
< 100W, 110V, 240 <For "100V, 110V & 240V,
380V, 400V, 415VH > 380V 400V & 415V AC"-

52 S50483100 2 B-0UTAL RN CONVERSION HARMNESS, B-OUT

53 538146000 217943191 -04R COMNMNECTOR, 3191-04R

101 DASSO1005 B4 255X 1008 SCREW, PAN (S/F WASHER) MSX10

102 JB0814001 1{TREADLE UNIT EZ TREADLE UNIT, EZ

102-1 JO3413001 1732307 IT3E-2 TREADLE BASE ASSY, EZ-EXPORT

102-1-1 JO1935001 1437 U 328, BX30 SPRING, TWIST 28.8X30

102-1-2 JODS45001 1{bEn" 412, 6X86 SPRING, EXTENSION 12.6X86

102-2 JB0813001 1|PS CIRCUIT EZ PSS PCB, EZ

102-3 J0O2130001 397 03X4. 3XB WASHER, WAVE 03X4.3X8

102-4 037401015 SIVEA I A0 TAPPING SCREW, PAN VWV M4X10

103 Joad1 7001 1P-23-+" 453 GROUND WIRE ASSY

104 229017001 1]+~ 24X 10DA SCREW, PAN {S/F WASHER) MaX10
" iSRS "For Supply parts"
< ZHH200VERH > <For Japan only>

H-1 S50501201 1| R aY *
< =fE22NeEHA > <For "3-FPhase 220V AC>

H-2 S50502201 1| R A2y BOX SET, A2V *
< BEfEz20vE A > <For "1-Phase 220V AC>

H-3 550503201 1§ #rami a3y BOX SET, A3V *
<BHEIVEAR > <For Japan only>

H-4 550504301 1 [ PAmiBY *
< HENOVERHA > <For "i-Phase 110V AC>

H-5 550505301 1|3 Yo iB2y BOX SET, B2V ¥
< =HEN5VEHA > <For "3-Phase 415V AC>

H-& 550506301 1| & Framiiciy BOX SET,C1V *
< =HE380VERiHH A > <For "3-Phase 380V AC>

H-7 S505073M 1| IRIECeY BOX SET, G2V ¥
< BAR240VER Y FE > =For "1-Phase 240V AC=

H-8 550508301 13 A3y BOX SET, C3V *
< =4B400VE R > <For "3-Phase 400V AC>

H-9 550508301 1| FIxmpaiEY BOX SET, EV *
< BfoaVEE A > <For "1-Phase 230V AC=>

H-10 550510201 1| A EFY BOX SET, FV *

118-HBO0-502

RMEHI— * AT SSRESELREET L. BEFLABLASS —HK Ao yMIB>TEUFT,

When ordering parts which have an asterisk(*) in the RM column, these parts will be supplied as a set together
with other necessary parts such as circuit boards.
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U2, axra—=J)L# v ZBEE / Control box mechanism

< =#200V,220VmA / For "3-Phase 200V & 220V AC" > | | < #5220V @
f For "1-Phase 220V AC™ >

50-1-7—50-1-7-2 50-1.7-3) 60-2-7—150.-7.2 50-2.7-3) #—50-2:5
50-1-8] |5ﬂ‘1 -11 5D-2-ﬂ| |5U-2-T1
50-1-10 | |

I
50-1-7-1
I
I

118-H80-502



Uz.ax rA—JuFK y 7 A[ER / Control box mechanism

NAME OF PARTS

REF.NO CODE |aTY b e A BM
< =200V, 220VEH > <For "3-Phase 200V & 220V AC"-
20-1 S50442004 1|7 LSWI3A POWER SUPPLY SWITCH ASSY, A
30-1-1 550443000 17 A A" Al POWER SUPPLY CORD, A1
30-1-2 538133000 17 w5 024" POWER SUPPLY HARNESS
20-1-3 JO2657001 1|3P355WH17 PUSH SWITCH, 3P #17
30-1-4 224574001 2|v 1% INSULATION PLATE
30-1-5 218859001 3| {3 ms0 BINDER, M150
30-1-8 840623000 1|EMI I7TR-40-27 EMI CORE, TR-40-27
30-1-7 0A4401205 1|+ 1 734%124 SCREW, PAN (S/P WASHER]) M4X12
30-1-8 021040105 1[#7h1924 NUT, M4
< BifB110V, 220V, 240vEH >  |<For *1-Phase 110V,220V & 240V AG>
30-2 50444001 1|7 ¥ »SWI3B POWER SUPPLY SWITCH ASSY, B
30-2-1 S50445000 1|7+ wa-k'B POWER SUPPLY CORD, B
30-2-2 S47595000 17 o5 va-b 2y POWER SUPPLY HARNESS, EXP.
30-2-3 JOZB5T001 1|3P455iWi17 PUSH SWITCH, 3P #17
30-2-4 224514001 Py aa 2 E1 INSULATION PLATE
30-2-5 218859001 3\ 15" W50 BINDER, M150
30-2-6 S40623000 1 [EM[ IFTR-40-27 EMI CORE, TR-40-27
30-2-7 0A4401205 1A 224X 2A SCREW, PAN (S/P WASHER) MaX12
30-2-8 021040105 1[Fr1324 NUT, M4
< HiAE100vE > <For Japan only>
30-3 S50446001 1|7 " S0
30-3-1 S50445000 1|7 »3-+'B
30-3-2 S38118000 F A 2=
30-3-3 JO2657001 1{3Pshsi7
30-34 224514001 2t 1A%
30-3-5 218859001 apn {4 M150
30-3-6 540623000 1 |EM13FTR-40-27
30-3-7 0A44012085 1A 734X1 24
30-3-8 021040105 1[#Ih1324
<HEI0VE > <For Japan only>
50-1 850632101 1 |AARTAAB10003
50-1-1 S54027001 1|k3a8" =244
50-1-2 S54028001 1|p72278
50-1-3 S50474000 2|biF
50-1-4 541964000 1|7° 793
50-1-5 062500602 4|1 35X
50-1-6 S$23618001 434457 6X10
50-1-7 550633100 1|t b 72 AB100
50-1-7-1 S50649000 1wt b3aB
50-1-7-2 S50485100 1| TR-1NA-3Z
50-1-7-3 550486100 1|TR-OUTA-2A
50-1-8 018060831 4|FHE" bhEXB
50-1-9 025060236 4 b5 1" $F196
50-1-10 028060246 4| 3 H° 326
50-1-11 510820000 1|7 ANk
|50-1-12 0A4400606 1|40 §7 J34X6DA
< BENWE> <For "1-Phase 110V AC"=
50-2 S506341014 1 [N b AB11093 TRANSFORMER ASSY, B110 :CONV.
50-2-1 S54027001 1{b7o20° 214 BASE PLATE, TRANS.
50-2-2 S54028001 1{p527% COVER, TRANS.
|50-2-3 S50474000 2{kF HANDLE
50-2-4 S41964000 17y BUSH
50-2-5 062500602 4|Fn 15%6 SCREW, PAN M5X6
50-2-6 $23618001 454357 6X10 SCREW, MEX10
50-2-7 S50635100 1 [Wehe b 538110 TRANSFORMER, B100 ;CONV.
50-2-7-1 S50649000 1 {nhe b 778 CONVERSION TRANSFORMER, B
118-H80-502




Uz.ax a—JL#v 4 28§ / Control box mechanism

< =#§200V,220V/ / For "3-Phase 200V & 220V AC" » | | < m220VE
/ For "-Phase 220V AC" >
______ 3; 1 | 30-2.3 30-2-1_ _EE R
-2 a&,,: 22,
S I B I
< | <4 J T 30.2.5 |
-4 30-2-

:ﬁ‘—ﬁﬂ-tﬂ} ) j‘—ﬂﬂ-z g |

< ¥i8100VAE / For Japan only > < Big110VAE / For "1-Phase 110V AC" >

- 8-50-1'5 | |50.2.7—{502.7-2 Eﬂ-z-?-ai ¢—50-2-5

50-1-7—{50-1-7-2 50--7-3)-
150-1-11

50-2-8] 150-2-11

51-1-8
51-110 ||
I

51-1-0—=| "y

118-HB0-502




V2.3 kO— IR« 7 ZE§{& / Control box mechanism

REF.NO CODE aTy EiAd NAME OF PARTS
<EENWE> <For "1-Phase 110V AC">

50-2.7-2 S50485100 1| TB= I Nn-32 HARMNESS, TR-IiN

50-2-7-3 5504858100 1 [TR-0UTh-32 HARMESS, TR-OUT

50-2-8 0718060831 4{TFHE MBXB BOLT, SOCKET M&Xx8

50-2-9 025060236 4|bF A7 3F106 WASHER, PLAINM &

50-2-10 028080246 4|0 34 h° 326 WASHER, SPRING 2-6

50-2-11 510820002 1|F AFIF R LABEL, 110V AC

a0-2-12 0A4400806 1|+ 4 34X E0A SCREW, PAN (5/P WASHER) M4X5

< BUFPA0VE > <For "1-Phase 240V AG">

51-1 S50636101 1 |l b T A0 24003 TRAMSFORMER ASSY, C240 ;CONV.
I51-1-1 S54027001 | 1|FRAa A% BASE PLATE, TRANS.

21-1-2 554028001 1|b7AT74 COVER, TRANS.

51-1-3 S50474000 2|t HANDLE

51-1-4 541864000 1|72 BUSH

51-1-5 062500602 4 |7 15KG SCREW, PAN M5X6

51-1-6 523818001 A3 BX10 SCREW, MBX10

51-1-7 S50837100 i M b A0240 TRANSFORMER, C240 ;CONV,
51-1-7-1 538128000 I (i b7 A0 CONVERSION TRANSFORMER, C
51-1-7-2 550485100 1 |TR- 1 Nn—23 HARMESS, TR-IM

51-1-7-3 S50486100 1 |TR-OUTH-3X HARMNESS, TR-OUT

51-1-8 0180680831 4|PHE" FFGXB BOLT, SOCKET MBX8

5119 025060236 AT 1T 3FA96 WASHER, PLAINM 6

51110 028080246 AN 3 HT§2-8 WASHER, SPRING 2-6

51-1-11 310820005 17 Pl LABEL, 240V AC

51-112 A4400606 1[4 87 724X60D4 SCREW, PAN (S/P WASHER) Max6

118-H80-502




Us. ax ra—Jbik w4 ZAB8{% / Control box mechanism

< =#380V R / For "3-Phase 380V AC" » < =400V / For "3-Phase 400V AC" »
51-2.12 51-3-12

< =#415VH / For "3-Phase 415V AC" > < §#8230V R /! For "1-Phase 230V AC" »

- 118-HB0-502




U3.a > bO—JLFR v 7 XEHFR / Control box mechanism

REF.NO CODE Q7Y E- AT NAME OF PARTS RM
< =#E380V., 415V > <For “3-Phase 380V & 415V AC">
30-4 550447001 1|7 4 vSwriD POWER SUPPLY SWITCH ASSY, D
30-4-1 850445000 | 1|7 va-bB POWER SUPPLY CORD, B
30-4-2 538133000 | 1|57 w0 w3 POWER SUPPLY HARNESS
30-4-3 JO2657001 MEZHE A PUSH SWITCH, 3P #17
30-4-4 224514001 2|t 9114 INSULATION PLATE
30-4-5 218859001 3| 124 M150 BINDER, M150
30-4-6 540623000 | 1|BM137TR-40-27 EMI CORE, TR-40-27
< =18400VE > <For "3-Phase 400V AC">
30-5 $50448000 | 1|7 ¥ va-bE POWER SUPPLY CORD, E
< Bi1B230VE > <For "1-Phase 230V AC">
30-6 S50500000 [ 1|7 v va-bF AC CORD, F
< Z42380VE > <For "3-Phase 380V AC">
51-2 850638101 1 |Avhh3A038053 TRANSFORMER ASSY, 380 ;CONV,
I51-2-1 S54027001 1|b5van —af4 BASE PLATE, TRANS.
51-2-2 854028001 1|p5274 COVER, TRANS.
51-2-3 850474000 | 2|MF HANDLE
51-2-4 S41064000 | 1|74 BUSH
51-2-5 062500602 | 4|t 15%6 SCREW, PAN M5X6
51-2-6 S23618001 49235 6X10 SCREW, MEX10
51-2-7 S50833100 |  1|Ahb33AC380 TRANSFORMER, C380 :CONV.
51-2-7-1 S38128000 |  1|Advbaac CONVERSION TRANSFORMER, C
51-2.7-2 850485100 | 1|TR-INn—32 HARNESS, TR-IN
51-2-7-3 550486100 | 1|TR-OUTA—32 HARNESS, TR-OUT
51-2-8 018060831 |  4|PH MEXE BOLT, SOCKET M6X8
51-2-9 025080236 |  4[b34°4° 37196 WASHER, PLAIN M 6
51-2-10 028060246 | 4|0 H° 32-6 WASHER, SPRING 2-6
51-2-11 S10820006 { 1|7 P1an's LABEL, 380V AC
51-2-12 DA4400806 | 1|4\ 4" #34X6DA SCREW, PAN {S/P WASHER) M4X6
< =4R400VE > <For "3-Phase 400V AC">
51-3 850640101 1 |\ T ACA0003 TRANSFORMER ASSY, C400 :CONV.
54-3-1 S54027001 1|h3oan” —af4 BASE PLATE, TRANS.
51-3-2 S54028001 1|h5a78 COVER, TRANS,
51-3-3 s50474000 | 2|MF HANDLE
51-3-4 541964000 |  1[7°va BUSH
51-3-5 062500602 | 4|t 15%6 SCREW, PAN M5X6
51-3-6 823618001 | 4|¥433 6X10 SCREW, MEX10
51-3-7 550641100 | 1|NAvh30AC400 TRANSFORMER, C400 ;CONV.
51-3-7-1 S38126000 | 1|Abvbieac CONVERSION TRANSFORMER, G
51-37-2 850485100 | 1|TR-INn-32 HARNESS, TR-IN
51-3-7-3 550486100 | 1 |TR-0UTA-32 HARNESS, TR-OUT
51-3-8 018060831 AlpHE" wheX8 BOLT, SOCKET M6X8
51-3-9 025060236 |  4|b5% 3" 37196 WASHER, PLAIN M 6
51-3-10 028060246 | 4lv i Hioe WASHER, SPRING 2-6
51-3-11 10820008 | 17 27998 F LABEL, 400V AC
51312 OA4400606 | 1|4\ " 4" 734X6DA SCREW, PAN (S/P WASHER) M4X6
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Ua. ax ra—=)# w4 Bk / Control box mechanism

< =#380Vm / For "3-Phase 380V AC" >

51-2-12

— —

| 3043 3041 _ )

30-4-2 |

= =400V E | For ""3-Phase 400V AC" >
51-3-12

< =ig415VH / For "3-Phase 415V AC" »

51-4-12

= #15230VH [ For "1-Phase 220V AC" »

118-HB0-502



U3.a > FA—JLF - 7 ZE{& / Control box mechanism

BEF.NO CODE QY B MNAME OF PARTS R
< Z1H415VE > <For "3-Phase 415V AC"s
51-4 S506842101 1 [NAYRTLAALA 1593 TRANSFORMER ASSY, C415 :CONY,
51-4-1 S54027001 1|Faa" —214 BASE PLATE, TRANS.
51-4-2 S54028001 1|k52275 COVER, TRANS.
51-4-3 S50474000 2|kr HANDLE
51-4-4 S41964000 1|74 BUSH
51-4-5 062500602 4|#\ 25%6 SCREW, PAN M5X6
51-4-5 $23618001 4|35 BX10 SCREW, MBX10
51-4.7 S50643100 1| bwacdns TRANSFORMER, C415 :CONV.
51-4-7-1 S38128000 1|AAibTeAC CONVERSION TRANSFORMER, C
51.4.7-2 S50485100 1|TR-1NA—3Z HARNESS, TR-IN
51-4-7-3 S50486100 1|TR-OUTI-3Z HARNESS, TR-OUT
51-4-B 018060831 4|7t IhEXB BOLT, SOCKET M&X3
51-4-3 025060236 4|65 17 33296 WASHER, PLAIN M 6
51-4-10 028060246 4|0 3 H" 3-8 WASHER, SPRING 2-8
51-4-11 S10820007 1|F w7157 LABEL, 415V AC
51-4-12 0A4400606 1|+ 734X6DA SCREW, PAN (S/P WASHER) M4X6
< Wiig230v, =4B415VH>  |<For "1-Phase 230V,3-Phase 415V AC">
56 S50498001 1|2 MAMAEHTE NOISE FILTER ASSY, EH
56-1 840616001 1|27 4 RSEMCY 3 NOISE FILTER ASSY, EMC
56-1-1 S40617000 1 [£7CECKDNAT102MB CAPACITOR, CERAMIC:ECKDNA102MB
56-1-2 S40618000 2|#" YC250R474 CAPACITOR, POLYESTER :250B474
56-1-3 S40619000 1{53a (2P TERMINAL BLOCK, 2P
56-1-4 414800001 1|n94° -5219-03A HEADER 5218-03A
I56-1-5 $35598000 1| ASC0520J COIL, SC0520)
56-2 S50489000 1|27 HMBan-3a NOISE FILTER HARNESS
57 540620000 1|40 2 M4 SETTING PLATE, ;PCB
|58 0A4400605 2|+ 1" 734%6DA SCREW, PAN {S/P WASHER) M4X6
59 0A4400605 4|+ 4" 7 34XEDA SCREW, PAN {S/P WASHER) M4X6
118-HB80-502
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Vv . B 5 B{% / Power supply eguipment mechanism

" 32 2285 / OPTION PARTS "
< HiF230VA ., =18 400VA
/ For "1-Phase 230V AC & %@
3-Phase 400V AC" = 51 52
@23 < &
53 msg
@— 900 5 g03 %
a@-59
" 43 288 / OPTION PARTS "
< =E400VA
{ For "3-Phase 400V AC" >
57 55 56
@- a05
ap4
&—906
118-H80-515
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V. B AR / Power supply equipment mechanism

REF.NO CODE QTY B A NAME OF PARTS RBM
1 550458100 1V MAE-4FD73 PULSE MOTOR ASSY, FD
2 550450100 10 RAE-4FTY3 PULSE MOTOR ASSY, FT
3 550460000 10 RAT-END2 PULSE MOTOR ASSY, N
4 S50461000 =L t4h CUTTER SOLENOCID
5 S50462000 1AL B TENSION RELEASE SOLENCQID
6 228475000 1 {FrvanT k1. 9X80 FASTENING BAND, 1.9X80
7 S50483000 1|t SENS0OR ASSY
7-1 550464000 1 |EAGL-N12 SENSOR, GL-N12
8 062300806 1 23%8 SCREW, PAN M3X8
g S50464000 1|EAGL-N12 SENSOR, GL-MN12
10 062300806 1[FnJ3X8 SCREW, PAN M3X8
11 S50465000 1|EAGL-N12 SENSOR, GL-N12
12 062300806 1[#n 23%8 SCREW, PAN M3X8
13 625010000 1 [FH 477" NK-2N CORD HOLDER, NK-2N
14 062670812 1[#A 33, 57-40K8 SCREW, PAN SM3.57-40X8
15 025350132 1|E3° 5" 3539 WASHER, PLAIN S 3.5
16 550466000 1 |-t CUTTER SENSOR ASSY
16-1 850467000 1 [EA4GL-N12 SENSOR, GL-N12
17 062300806 1[#n733X8 SCREW, PAN M3X8
18 550468000 1|DCTFA-R4073 DC FAN MOTOR ASSY, 40
15 DA5302005 2|+ 47 933X200B SCREW, PAN (S/P WASHER) M3X20
20 S00480000 3|3k dna§5 CORD HOLDER, 5N
21 DB2670612 3|#n 1357-40%6 SCREW, PAN SM3.57-40X6
22 025350132 3|e34 57 3539 WASHER, PLAIN S 35
24 S50471000 1 [EMAYISWN-3A73 LOCK SWITCH HARNESS ASSY, EM
24-1 532335100 1|SH-AVS31IN SWITCH :AVS311N
24-2 S50472000 1 |EMSWA—32 SWITC HARNESS, EM
24-3 550473000 1 |[EAHGL-N12 SENSOR, GL-N12
25 062300806 1[#~ 33X8 SCREW, PAN M3X8
26 510243000 4[F{0437%7" NK-3N CORD HOLDER, NK-3N
27 0A5400806 44" 234X80B SCREW, PAN (S/P WASHER) M4X8
28 152969001 1[3-b"H4Thd CORD SUPPORT
29 002300603 1 [+ 33X6 SCREW, PAN M3X6
30 228475000 olrruin L1, 9480 FASTENING BAND, 1.9X80
31 218859001 1 {24 M50 BINDER, M150
50 550565001 1|3-k" 7790 CORD BUSH
51 552007000 2|3k F4a 810 CORD HOLDER, 10N
52 0A5401006 2[#F an 334510 SCREW, PAN (5/P WASHER) M4X10
53 552908000 13- dg 14 CORD HOLDER, 14N
54 0A5401006 1 [Fn7 a0 F634%10 SCREW, PAN (S/P WASHER) M4X10
55 552808000 1|3-bdnia" 814 CORD HOLDER, 14N
56 0AS5401006 1[I0 3E34X10 SCREW, PAN (5/P WASHER) M4X10
57 538145000 1[P-At22 GROUND WIRE, 2
59 0A5401006 2[# a0 3k74%10 SCREW, PAN (5/P WASHER) M4X10
B0 541216000 1[P-At> GROUND WIRE
61 550644000 1[P-Z3-b" GROUND WIRE
63 SAD287000 1 |[99932-7" 304350 TUBE, 30X350
A3 BR" "OPTION PARTS"
< Biig230v, =42400VFH >  |<For "1-Phase 230V,3-Phase 400V AC"=
23 S37055001 1 [EMALF AN =41 SPACER, 1 ;EM-SWITCH
800 S42653000 1|3IFTFC-23-11-14 CORE :TFC-23-11-14
901 540623000 3 |EMI 27 TR-40-27 EMI CORE, TR-40-27
902 DAS401206 3|+ §224x71208 SCREW, PAN (S/P WASHER) M4X12
803 021400106 3[#k1iaa NUT, 1 M4
< =38400vE > <For "3-Phase 400V AC">
904 540623000 1{EM127TR-40-27 EMI CORE, TR-40-27
005 DAS401206 14§ 734X 208 SCREW, PAN (S/P WASHER) M4X12
906 021400106 1171324 NUT, 1 M4
118-HB0-515




W . U 3 FEIRBARE / Printed circuit board mechanism
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W. 7Y ~EAREER / Printed circuit board mechanism

REF.NO CODE |aTY b A NAME OF PARTS AM
i 553802301 1| FR2A AN L MAIN PCB ASSY
1-1 508047000 1|BIBICS [-3052V REGULATOR, :SI3052V
1-2 547664000 6|l4 " I—RANTSL18M REGULATOR, :AN78L18M
1-3 S47665000 1L I=HANTEMT BF REGULATOR, :AN78M18F
1-4 546454000 1|b4" -4TA7B10S REGULATOR, :TA7810S
15 S486455000 | 10|FETFKI0KM-10 TRANSITOR, FET :FK10KM-10
1-6 S38155000 1 |MISFETZSK1306 TRANSISTOR, FET :25K1306
1-7 S38200000 1 |MOSFET2SK1938 TRANSISTOR, :25K 1938
1-8 S47668000 1|51 DPASDSCE DIODE, AR :PA905C6
1-8 S47669000 1 |DBRDESBZ0 DIODE, BR :D55B20
1-10 S47870000 9(S|DS 17860 DIODE, BR :SIZB60
1-11 Y42215591 5|7 508221 CAPACITOR, ALUM-ELEC :50B221
112 Y44715591 T ACH084T1 CAPACITOR, ALUM-ELEC :50B471
1-13 S47673000 117" C80BAT2 CAPACITOR, ALUM-ELEC :50B472
1-14 547678000 1§77 ~C450B107 CAPAGCITOR, ALUM-ELEC :450B101
1-15 530209000 1} 74 RACAQ0B105 CAPACITOR, POLYESTER :400B105
1-16 S$30205000 2[FH7°3TLP112A PHOTO COUFPLER, :TLP1124
1-17 542699000 2|PHA7 TP 21 PHOTO COUPLER, :TLP121
1-18 $43178000 | 11|PHAZ"FPCI231 PHOTO COUPLER, :PC9231
i-19 JO2621001 1|kb7°FTLP120 PHOTO COUPLER, :TLP120
1-20 U32744000 2|pIPswDsSST08 DIP SWITCH:DSS708
1-21 S47680000 1|GFUSEBA GLASS FUSE, 8A
1-22 547681000 1|37 VSKA05120-700 COIL, :SK405120-700
1-23 558731000 1|#-32403 THERMISTOR ASSY
1-24 DA4301005 | 19+ # 733X10DA SCREW, PAN {S/P WASHER) M3X10
1-25 021300206 1|253+7h3 NUT, 2 M3
1-26 028030246 1|3 h32-3 WASHER, SPRING 2-3
1-27 025030136 1|E74° 47 #5393 WASHER, PLAIN 8 3
118-H280-518



X1

IREEBRK (A7 3 >8&R) / Attachment set (Option parts)

" 52 m | For General materials "

" = A / For Knitted materials "

i1

118-H80-840



X1. (T BEEMFE (7 = »E86&&) / Attachment set (Option parts)

REF.NO CODE aTY B A NAME OF PARTS B
"ThERR" "For General materials”
< FHA 1 1L 245, dnm > =Meedle hole : 1.2X5.4mm=
11 551361001 1 | 1. 2RBEYE NEEDL PLATE SET, 1.2RB
1-1-1 S50304001 1|41, 25-RB7: MEEDLE PLATE ASSY, 1.25-RB
1-1-2 550287001 1 |Ht—AHE CUTTER HOLDER
1-1-3 550341001 1| hra=dhe {557 A% POSITIONING PLATE
< TR T 1. 4X7. 3mm > <Needle hole ; 1.4X7.3mm>
1-1 551362001 5 | %1, 4RBLEYE MEEDLE FLATE SET, 1.4RB
1-1-1 550309001 1|41, 45-RBIE MEEDLE PLATE ASSY, 1.45-RB
1-1-2 S50287001 1= CUTTER HOLDER
1-1-3 S50341001 1 |- {34 A% POSITIOMING PLATE
< gt D 1LBX7. mm > <Meedle hole : 1.6X7.3mms=
1-1 551363001 1 |41, GRBEYE MEEDLE PLATE SET, 1.6RB
1-1-1 550311001 1|MM21.65-RBY: MEEDLE PLATE ASSY, 1.65-RB
1-1-2 S50297001 1|31 CUTTER HOLDER
1-1-3 550341001 1 (B2 {F5" A4 POSITIONING PLATE
My b A "For knitted matenals®
< gt t .25, dom > =Needle hole ; 1.2¥5.4mm=
1-2 S51364001 1 {441, 2RB-30YF MNEEDLE PLATE SET, 1.2RB-3
1-2-1 550313101 1] #1. 25-RBY:-3 MEEDLE PLATE ASSY, 1.2-RB-3
1-2-2 SE0297001 1{bra T CUTTER HOLDER
1-2-3 550341001 1=y {75 A% POSITIONING PLATE
<7 1. 4¥6. Bom > cheedle hole : 1.4%6.8mm
1-2 551365001 1 |21, ARB=38YE MNEEDLE PLATE SET, 1.4RB-3
1-2=1 S50317101 1|41, 45-ABTE-3 MNEEDLE PLATE ASSY, 1.45-RB-3
1.2.2 S50297001 1 {Hra-1 CUTTER HOLDER
1-2-3 550341001 1 I —3ns {347 A% POSITIONING PLATE
<$tA : 1. 6X6. Bom > <Needle hole : 1.4X6.8mm=>
1-2 551366001 1|41 6RB-3EYh MEEDLE PLATE SET, 1.6RB-3
1-2-1 550319101 1|21, 65-RBI:-3 MNEEDLE PLATE ASSY, 1.65-RB-3
1-2-2 S50297001 1|31 CUTTER HOLDER
1-2-3 Ss0341001 1| {5 A5 POSITIONING PLATE
<IE¥E> <For Standing operation= :
2 JB0081040 1 {DDAFA" SRA0DNHE STANDING QOPERATION 2-PEADL, &6
<2, 3N 8> <For 2 & 3 -pedai>
3 S47750000 1|37 SR39N-37 HARMESS, ;5-0OPE.
4 J80380040 1 {DD4FA" 2R3PHN 40 STAMDING OPERATION 3-PEDAL #40
5 553896101 1|7 IF=7" 13 AUXILIARY TABLE ASSY
51 S53997000 173770 AUXILIARY TABLE
52 553928001 337" MHIL AUX., TABLE SUPPORT
5-3 031351006 B+TWEIEL 3, 5010 WOOD SCREW, ROUND M3.5X10
5-d4 513650001 3D BOTTOM FEED ARM, D
55 018680822 J(PHET M4, 37XE BOLT, SOCKET SM4.37X8
56 032422003 Bl+TWEIZL T, 1X20 WOOD SCREW, ROUND M4.1X20
118-HBD-940




X2 . (HEEBME (473 3 »EER) / Attachment set (Option parts)
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X2, fHREEM@ R (# 7' = »BR&) / Attachment set (Option parts)

REF.NO CODE__ |Q'Ty £ A NAME OF PARTS RM
10 $54501101 | 1|23817° Exe9b-70 EXCHANGE PARTS SET, -70
10-1 $54503001 | 1|#U5 -5 FEED ARM, 5
10-2 $54504001 | 1| #37043-502 LENGTH FEED PLATE ASSY, -5
10-2-1 S54505001 | 1|+ ¥47U45-5 LENGTH FEED PLATE, -5
10-2-2 $54506001 | 1|#9U453° SPACER, ;FEED PLATE
10-2-3 117160001 |  2|4#535°4.37 SCREW, FLAT SM4.37
10-3 S54507001 | 1[H0U45441(4 FEED PLATE SUPPORT
10-4 018680822 |  2|FH6 Ah4. 37X8 BOLT, SOCKET SM4.37X8
10-5 $54508001 | 1|4097 #4157 4-5 FEED ARM SUPPORT, -5
10-6 $54509000 |  1|V=F7"7718.53 LINEAR BUSH, 9.53
10-7 S54510001 | 1|U=F7° ¥oabaq4 STOPPER PLATE, L-BUSH
10-8 062680612 | 1|#2"34. 37-40X6 SCREW, PAN SM4.37-40X6
10-9 $54511001 | 1|#FH3 A5 SHAFT, A-5 ;F-GUIDE
10-10 $54512001 | 1|#UFH43 485 SHAFT, B-5 :F-GUIDE
10-11 $54513001 | 2|43 59rkaq4B STOPPER PLATE, B ;B-BEARING
10-12 $54514101 | 1|3/7437073 WORK CLAMP ASSY, 70
10-12-1 S54515001 | 1|0/94370 WORK CLAMP, 70
10-12-2 159926001 |  1|R/9p3HHIE S L PIN, L
10-12-3 107401001 | 2|R/sA3I(ons SPRING, PLATE
10-12-4 107404001 | 2[¥43571.98 SCREW, SM1.98-64X2
10-12-5 554987001 1 A 03I " L PIN, F
10-12-6 S54516101 | 1|3/oh3tHT WORK CLAMP HOLDER
10-13 S54517000 [  1|7vh =" -p"70 FINGER GUARD, 70
10-14 $54520001 | 1|M3ER Ur144B STOP PLATE, B
10-15 $54521001 | 1|MFIER S4B BACK PLATE, B
10-16 $54522001 | 1|AU4%1. 4-50 NEEDLE PLATE, 1.4-50
10-17 850215101 | 1|#EAIqs SUPPORT PLATE, FEED SENSOR
10-18 228475000 | 1 [Fwan b1, 9x80 FASTENING BAND, 1.9X80
10-19 $13597101 | 1|7 744 = -5/BAS GAUGE, -5/BAS
<ERM>
11 S58988001 | 1|7°BY°FvEIbAL PROGRAMMER SET, A1
<EHHE> <For export=
11 $58089001 | 1|7°00°57YhA2 PROGRAMMER SET, A2
11-1 558971001 |  1|7'm0°57-93A PROGRAMMER ASSY, A
11-1-1 843250100 | 1|7°09°357-9174 TOP COVER, PROGRAMMER
11-1-2 543251000 | 1|7'0Y° 52474 LOWER COVER, PROGRAMMER
11-1-3 $43252000 | 1[5 - 24t SPACER, KEYBOARD
11-1-4 $43253000 | 1|53 -k 1" hi-b RUBBER SHEET, KEYBOARD
11-1-5 $58072000 | 1|§-%"—b" b KEYBOARD SHEET
11-1-6 037301015 | afvin grev3x10 TAPPING SCREW, PAN V M3X10
11-1-7 $43255000 |  1|LCDAN — LCD COVER
11-1-8 S43256000 | 1|LCD LCD
11-1-9 $43257000 |  1|LCDAY N -5~ INVERTER, LCD
11-1-10 037200815 | 4[N 6 v2X6 TAPPING SCREW, PAN V M2X6
11-1-11 543271000 | 1|7'0Y° 5777 37PA MAGNET, A
11-1-12 $43272000 | 1|7°07° 577" /B MAGNET, B
11-1-13 037300615 | B[V 2L ¥3X6 TAPPING SCREW, PAN V M3X6
11-1-14 S43267000 | 1|7°05° F7-3-}" PROGRAMMER HARNESS
11-1-15 543268000 | 1|0 -g-n-33 INVERTER HARNESS
11-1-16 543270000 | 1]|3-b" 7 YYIKRST CORD BUSH, KR51
11-117 $43081000 | 2|7° R0 Fv-vhAn - UNDER COVER, PROGRAMMER
11-1-18 S58978001 | 1|7°007574n" 434 PROGRAMMER PCB ASSY, A
11-1-19 S58973000 |  1|PROMT' I 7743 PROM PROGRAMMER ASSY
11-2 542890001 | 1]|7°09°77HI PROGRAMMER SUPPORT
11-3 032422003 | 2|+WE9F 4. 1X20 WOOD SCREW, ROUND M4.1X20
11-4 0B1351606 |  2|+¥3E535X16 WOOD SCREW, FLAT M3.5X16
12 $40621000 |  1|EMIIFESD-SR-15 EMI CORE, ESD-SR-15
13 149800000 |  1/#4397°L BEAD BAND, L=200
118-H80-940
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Y. E—4%E{& / Moter mechanism

REF.NO CODE |aTy b A NAME OF PARTS A
i JB0BE3001 1 |EHE-2240v /400 MOTOR ASSY, EH 240V/A400W
{2 | ——— 1|o-44: 1NV ROTOR ASSY, INV
1-3 076202801 2|9v5 1620272 BALL BEARING, 6202727
14 | ———— 1S53 INVE2 STATOR ASSY, INV-#2
15 00 | —-————- 1[F457" 7k | NVE3N MOTOR BRACKET, INV-#3M
i | =————- 1[¥457° 39k | NVE3E MOTOR BRACKET, INV-#3E
1-7 203684001 | 11[#3903%X27.5X34.9 WASHER WAVE M 0.3X27 5X34.9
1-8 Jo2537001 4|6ha4 535X1100B BOLT, HEX (S/P WASHER) M5X110
19 | =————— 1[F-4400 2 INY NAME PLATE, MOTOR-INV
1-10 JO2525001 1|F-5772 1 MOTOR FAN, INV
1-11 014500632 1|7H4k EMEX6 SET SCREW, SOCKET (CP) M5X6
1-12 Joz278001 1|7° Y090 PULLEY, Qg0
1-13 216205000 1| v4-4X1342 KEY, 4X13#2
1-14 028100246 1|n" 35" 32-10 WASHER, SPRING 2-10
1-15 J02483001 13927 EM10X1. 0 NUT, 3M10X1.0
1-16 J03457001 413 Y PEX2000 SCREW, PAN {S/P WASHER) M5X20
117 J02989001 4|#3-D5. 1XT0. 6XLY COLLOR, D51XT0.6XL9
1-18 J02991001 4 B3 AINY RUBBER CUSHION, INV
1-18 402880001 1|#4r-23-b" 43 GROUND WIRE ASSY, MOTOR
1-20 22001 7001 1|4+ #7R4X10DA SCREW, PAN (S/P WASHER]) M4X10
2 JO0107004 1|ND80EIT15" 182 BASE, MD80&#2
3 J02517001 1(E"29,9%116 PIN, 9.9X116
4 J03275001 1|Lh" 44 AR07EY BOLT ASSY, LM10-V
5 021100206 1|2a79k10 NUT, 2M10
& 025100236 2[ez% 3" 3#2M0 WASHER, PLAIN M 10
7 0281002486 1|28 H 1210 WASHER, SPRING 2-10
8 J03410001 1|EZEARIT{ % SETTING PLATE, EZ-MOTOR
g 062401063 1| 24%10 SCREW, PAN M4X10
10 028040245 1|3 h 324 WASHER, SPRING 2-4
11 025040173 1|65 2" 3A% WASHER, PLAIN S 4
2 | ———— 1440 »T—4EH NAME PLATE, EH
13 002401006 1|+ 24K10 SCREW, PAN M4X10
14 2290170041 1 | EY X1 0DA SCREW, PAN (S/P WASHER) M4X10

118-H80 (137-611)
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AA. 717 \—F{% .~ Safety cover

REF.NO CODE aTyY ke MNAME OF PARTS RM
1 JD2513001 1 [1-an" - v MOTOR COVER, INV
2 J00494001 | 3|+Fn £7hax14DA SCREW, PAN (S/P WASHER) M4X14
3 J02515001 1|A ek an 1RV BELT COVER ASSY, INV
4 224508001 1 |+#2" £7h4x100C SCREW, PAN (S WASHER) M4X10
5 217071001 1 |+#8 £7h4X18DA SCREW, PAN (S/P WASHER) M4X18
& Jozs16001 17 ek SHN = TNV BELT COVER, SUB INW
7 224508001 | 2|+~ £YR4X100C SCREW, PAN (S WASHER) M4X10
8 J02293001 1|l #3179 FINGER PROTECTION BAR
[ 224508001 1 [+ Y R4X1000 SCREW, PAN (S WASHER) M4X10
10 J00351001 1| AR L A2 BELT HOLDER, 2
11 224508001 1|+#n #yhax100C SCREW, PAN (S WASHER) M4X10
118-HB0(137-611)
Z1. {1 52E{®R / Accessories
REF.NO CODE _ |QTY Eo Ao NAME OF PARTS R
54 S02761309 | 1[1ha78 {132 COTTON STAND ASSY, 2
54-1 150189100 | 17737k COTTON STAND BRACKET
54-2 S02773001 1|77 Fr7bE 1k C-STAND BRACKET & SCREW SET
54-2-1 062060806 |  2|#~ a6x8 SCREW, PAN MEX8
54-2-2 031452206 J[INET4SXZZ WOOD SCREW, ROUND M4.5X22
54-3 S51283001 2|98 3 SPOOL STAND BASE
S4-4 150182000 2127 A3k SPOOL MAT
54-5 S51282001 2|27 - SPOOL CUSHION
54-5 S40639001 | 1[1540 47°57° 74 COLUMN PIPE W/CAP
54-6-1 150174000 |  1|1564497° COLUMN CAP
54-7 150173003 | 1|6y 3104 COLUMN JOINT
54-8 g21798001 | 2[37° M3y b SPOOL & SCREW SET
54-8-1 150179002 |  2|27° by 4B SPOOL SHAFT, B
54-8-2 028050246 | 2[n it h 3-8 WASHER, SPRING 2.5
54-8-3 021500106 |  2[1var1bs NUT, 1 M5
54-9 soz77eoo2 | 1[37° a2 SPOOL HOLDER, 2
54-10 502786002 | 1[Auh A 932 THREAD HANGER ASSY, 2
54-10-1 S02787002 1A R -2 THREAD HANGER, 2
54-10-2 150183000 | 2|4bpineh 4o THREAD HANGER BASE
54-10-3 142990001 | 2|ah 7w THREAD BUSH
54-11 150172003 1|3560° 477 COLUMM PIPE
54-12 S40641001 122" 07 i3 ke SPOOL SHAFT & SCREW SET, A
54-12-1 021500106 | 4[172#915 NUT, 1 M5
54-12-2 062501406 1[#~"25X14 SCREW, PAN M5X14
54-12-3 062501406 1 [FA28%14 SCREW, PAN MsX14
54-12-4 062501406 |  2[#n15X14 SCREW, PAN M5X14
54-12-5 026050136 pd L A - WASHER, PLAINS 5
118-H80-010




Z2 . {418 FBAGR / Accessories
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Z2, 1M 5aBa® / Accessories

REF.NO CODE aTy [ NAME OF PARTS Rivi

1 550330101 AU RT3 BED BASE ASSY

11 550331000 17U BELC BASE

1-2 550332000 1 [ HAN I OIL PACKING

1-3 S54768001 17777037044 DRAIN PLATE

1-4 550334000 1|77 b PACKING

1-5 037401415 VAT TR 414 TAPPING SCREW, PAN V M4X14

1-6 081007070 1|07 F7 0O RING, P7

1-7 140518001 132357 7.94 SCREW, 5M7.94X10

-8 550335000 ST T BED BASE CUSHION, A

1-8 S50336000 LA N A b BED BASE CUSHION, B

1-10 SE0337000 2INIMTATEAC BED BASE CUSHION, C

2 550338000 1|77 73548 OIL STOPPER PLATE
<ATTheEfTE > <For setting the bed base assy>

3 524250001 414" REBXS0 BOLT, M8X50

4 S50342000 4|2=xF7h8 NUT, FLANGE M8

6 028080246 4|03 17328 WASHER, SFRING 2-8

7 101118001 3|IMEEY " 4. 5X20 WOOD SCREW, ROUND M4.5X20

8 S50339001 41\ COLLAR

) 1044498001 2{3" kt»15.5 RUBBER CAF, 15.5

10 025050236 3|5 17 37195 WASHER, PLAINM 5
<EWm-2,-38> <For "2 & -3"=

13 S50180475 1]30N13475 <11 NMTS» MEEDLE ASSY, NM75......... <#11 NM7 52
<¥iH-2,-58 > <For"-2 & -5">

13 550180490 1[3M13405 <#14 NMS0> NEEDLE ASSY, NM30......... <f#14 NM90>

14 518707153 1WA WD BELT, VM WHITE
<-2@> <For "2 ">

22-1 513595101 1|77 P -4 -2 GAUGE, 2
<-3B> <For "-3"=

22-2 513596101 1|77 =3 -3 GAUGE, -3
<-5H> <For "-5"=

22-3 513597101 1|7 7" - -5/BAS GAUGE, -5/BAS

25 142443001 1457371, 9X52 SCREW DRIVER, 1.9x52

26 118837001 1|37 3753.4X70 SCREW DRIVER, 3.4X70

27 101572101 1497 795, 6X190 SCRHREW DRIVER, 5.5X180

32 159158051 1|FE"> BOBEIN

33 117466000 1|e" A7 PINCETTE

34-1 551280001 1|#23/8 CUTTER, 3/8

34-2 851354001 1|#45/8 CUTTER, 5/8

34-3 551358001 1|#41 CUTTER, 1

34-4 551360001 1|#1332 CUTTER, 32

34-5 551352001 1|H429 CUTTER, 29

a5 555663001 1|33 OIL TANK ASSY

36 114483002 1|3 {703 OILER ASSY

ar 159384000 1|M77"HI777 HEAD REST
< 3k FO—NF o 7 Bt <For setting the Control box=

38 133740006 43738 bEXT0 BOLT, SQUARE MGXT0

39 021060106 a)1arhe MUT, 1 M&

40 025060336 4|54 5734716 WASHER, PLAINL &

41 S00617000 4|3 a7 kh3- RUBBER COLLAR

42 146256001 4|ty CUSHION COLLAR

43 146255000 4|7 CUSHICON

118-H80-910
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72 {FIRmBi{® / Accessories

REF.NO CODE QTY i MNAME OF PARTS R

<BEAA o FRAA> <For setting the Power supply switch>

44 032461606 2|+ThEN374.5016 WOOD SCREW, ROUND M4.5X186
<EBEAARIEMSHR> <For setting the Opreation panel>

45 032422505 ATREIRL T4, 1525 WOOD SCREW, ROUND M4.1X25

55 850343000 1 RkanT - BELT COVEHR

56 062401006 3lFaadx10 SCREW, PAMN M4X10

o7 025040236 1|7t 5" #7194 WASHER, PLAINM 4

58 104450101 2[3'Ltu8 RUBBER CAP, 8

59 550344001 1A RbIN = PLATE, BELT COVER

60 032461606 2 [+IFEIEY 4. 5X16 WOOD SCREW, ROUND M4.5X16

63 2001 90001 BG|ATTT # STAPLE

65 537111001 1F{H R4 EYE GUARD ASSY

B65-1 S01700001 213M3357 3, 1847 SCREW, FLAT SM3.18X7

65-2 025030232 Eﬁtﬁ!‘ﬂ'ﬂl‘ﬁ WASHER, PLAIN M 3

65-3 o21660102 21F/k1333.18 MNUT, 1 SM3.18

66 062710612 1" 3476-3246 SCREW, PAN 5M4,76-32X6

67 148847001 1|# 5% WASHER, PLAIN 4.76

&8 £50345001 1[P48 =+"HHI4% EYE GUARD SUPPORT

63 062680812 1| 2437-40X8 SCREW, PAM SM4,37-40X8

71 218469001 2|hk1-27 15482 FUSE

72 S08030000 1|Gk1-2" GAFB FUSE, 5A :FB

73 153242000 2|b1-2"64 FUSE, 6A

74 JO34110M 1|EZ7323 000545 SETTING PLATE, EZ-TREADLE

75 JO0353001 3|+ EYR5X1408 SCREW, PAN (5/P WASHER) M5X14

78 JO2036001 1|FEba-b" 7wy BUSHING, V CORD

78 112525000 1[50 3 MAGNET
"§7" yarEh A" "OPTION PARTS"

70 144226001 o L Za A HEAD COVER

B0 550346001 1|77 HHIn{uy-4z TAPE GUARD WINDER ASSY

801 S51826001 1|77 HHasz TAPE GUARD ASSY

B80-1-1 144998001 1|77 4 1B TAPE GUARD, B

80-1-2 105288002 2|LAri 2,58 SCREW, sM2.38

80-1-3 144397001 1|7- 744 1A TAPE GUARD, F

80-1-4 122771051 2|Wrp2.38 SCREW, SM2.38

B0-1-5 144999001 1|7-7441C TAPE GUIDE. C

80-1-6 144628001 1|7-74H4IF TAPE GUARD, F

80-1-7 122771051 1|A52.38 SCREW, SM2.38

B0-1-8 105970001 1|94472.38 SCREW, SM2.38

80-1-9 110067001 1|57- COLLAR

80-1-10 143749001 1|\7-7Frtais TAPE GUIDE, LOWER

80-1-11 143748001 1|7-7Furt4aL TAPE GUIDE, UPPEH

80-112 062660412 2|4~ "2318-40X%4 SCREW, PAN SM3.18-40X4

80-2 143767102 WFT M5 TAPE WINDER ASSY

80-2-1 143880001 U viet s SCREW

80-2-2 108494001 HEEE: WASHER

B0-2-3 108495001 1|77 o5t % SPRING, COMPRESSION

80-2-4 100138001 1|4bFI70 Tk NUT, TEMNSION

80-3 S50348001 1|77 79T TAPE GUIDE, U

B80-4 062400812 1|~ 34X8 SCREW, PAN M4X8

B80-5 550349001 1| 7-7 M3 U544 TAPE WINDER SETTING PLATE

BO-G 062400812 1]F~4X8 SCREW, PAMN M4X8

B0-7 107407003 2|A% 437 SCREW, SM4.37X8

118-HB0-910
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23, (HBERBE (77 - 3 8 &)/ Accessories (Option parts)
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Z3. it smBE R (£ 73 s3—Y)/ Accessories (Option parts)

REF.NO CODE |aTY B A NAME OF PARTS R
100 S50477001 A E RULER ASSY
100-1 506138001 1737 A RULER, A
100-2 S06140001 10573948 RULER, B
100-3 062680512 2" 3437-40X5 SCREW, PAN SM4.37-40X5
100-4 025680232 2|e5% 4" 7194, 37 WASHER, PLAIN M 4.37
100-5 146000001 1| THREAD TRIMMER SUPPORT
100-6 062670412 2| 3357-40%4 SCREW, PAN SM3.57-40X4
100-7 105161003 213 WASHER
100-8 141620001 1|F PN 72 BALANCER
100-9 101671002 2437437 SCREW, SM4.37
100-10 025880132 2|e7 4" 33394, 37 WASHER, PLAIN S 4.37
100-11 538522001 2|43%74. 37 SCREW, 5M4.37
120 550350001 13 3957 73800 RULER ASSY, 800E
120-1 550476001 EVES RULER
120-2 $36522001 2li3y 4,37 SCREW, 5M4.37
120-3 350351001 113357 0% AN - RULER SPACER
130 133797101 1Ay s CONNECTING ROD ASSY, L=210
130-1 118710001 1|l 92 CONNECTING ROD ASSY
130-1-1 119711001 2|l CONNECTING ROD
130-1-2 021060106 211y2h6 NUT, 1 M8
130-1-3 119101001 s % CONNECTING ROD CLAMP
130-1-4 0178416806 1|6h7H Bh7. 94-18 BOLT, SM7.94-18
130-1-5 133643006 1{607+9h7.94-18 NUT, 5M7.94-18
130-2 133792101 A Ve P S JOINT ASSY
130-2-1 133793001 2|29 STUD
130-2-2 133794001 2|21 BODY
130-2-3 133795001 2[4 RING
130-2-4 021060106 2[1arke NUT, 1 M6
130-2-5 028080243 2ln i p 326 WASHER, SPRING 2-8
131 114859001 1 |Lihds— COLLAR
150 554767000 1[# F-p SHEET
151 555361100 I F00 BI04 LABEL SET
118-H80-810

74




Gal . '— U8R —%E % / Gauge parts List

h w4 — [ Cutter

S551117-001 S551290-001 S51351-001 551352-001 551353-001 551354-001
8 WF * 11 Tl * 12 WL * ] f.
D 1*9 9.1 12.1 D 19.1 19
o 34.5 J 345 M5 345 aL5
——
64 9.5 114 12.7 14.3 15.9
1/4 3/8 716 12 916 5/8
£51355-001 551356-001 S2eE42-001 551357-001 551358-001
[T f I IO i, 21 Uy i. ] EI *
19 19 13 0 19 9 I
34.5 4.5 34.1 _{ 4.5 345
b} ‘ ho.s 1.1 111 | o
175 19.1 20.6 22
11116 3/4 1316 7/8 i
551352-001 S51360-001 147287-001
%A T0E )
0] ] 0] 4 0| =
_.__L 34.5 4.5 _Iﬂﬁ
— v 13.5 |
R 12 e
25
28.6 31.8 T 445
20 32 45
147941-001 147233-001 S0271-001 S01272-001
D _’_l O 16. ’_{_f 1M =0x
18 18 19 18
1 ys I Y ‘ |_{ 30 0
13.5 Y 135 i
a5 25
- - -
48 50 8.5 11.1
48 50 am rials
S01273-001 5032280-001 S01274-001 S01275-001 Soi276-001 S35830-001
3=k 14 = e ] B = 16 = 2= *
19 . JD 13 EL JO 1‘9 3L 18 a 1Lau qu i9 o5
—4 1 —+] 1, — :
6.5 6.5 T 14
1 3 ] [}
27 143 5.9 191 222 254
1/2 816 5/8 3/4 7/8 9
118-HB0-Gal

s




Ga2 . ¥'— PHif—5% / Gauge parts List

# 1 oI 7 4 H—H— Bt / Work clamp assy, W/F-G

# 2 s [ Work clamp assy
# 3 4 H—H—E/Finger guard
# 4 Hmo2bd [ Work clamp

-2 /For"-2">

# 1 S3ayi-102 (18mmRS)

# 1 S37100-102 (25mmRAS)

¥ 1 S555347-002 (25mmRSW)

¥ 2 150764-202 (16mmRS)

¥ 2 159765-202 (25mmRS)

¥ 2 S55346-002 (25mmRSW)

— e —

— ey

¥ 4 159763-002

|ETUTFT4X20 @R 74X32 WMuTYY6X32
<-2f /For"-2"> <-3fA [For"-3" =
¥* 1 S537100-102 (32mmRS) # 1 S37103-101 (16mm) # 1 S537102-101 (25mm)
% 2 159766-202 (32mmRS) % 2 S01466-201 (16mm) % 2 S01467-201 (25mm)

e - )

— e e — ]

# 4 145138-001

¥ 4 144630-001

BMETUTEX40

T

BETUT74X20

]

i

¥ 3

16.5

‘MI'J?J:XSE

<-3A | For"-3" >

=-S5 /For"-5" =

¥ 1 S555350-001 (25mmW)

# o1 537110101

# 1 854518101

¥ 2 501488-201

# 2 551514-101

BETYF54X32

6.8
]

HBETUT 54X40

BRTUF6XT0

118-H80-Ga2

fi:]



Ga3 . '— VER—%iZ / Gauge parts List

$Hi / Needle plate

= -2 /For"-2" =

550663-001 [1.2mmS)

S50664-001  (1.4mmS)

S550665-001 (1.6mmS)

5.4 1.2 73 A 7.3 1.6
- q | { ! = -
& ==
N
3.2
<=3 /For"-3">
$51248-101 (1.2mm) ; S51249-101 (1.4mm) 5 S51250-101 (1.6mm)
1.2 i . :
5.4 12 : &8 1!4 : 5.8 1~!ﬁ
3z | 3z | 3z
i w#—m/For "fiat cutter”
< -5/ /For®-5" = < -2/ /For"-2" >
st / Needle plate ! 71w —5 4 / Plastic plate
555344-001  {1.2mm) S50321-001 (1.2mmS) i 151843-001
1.2 1.2 i
5.4 12 5.4 : E o jn.g_
e o :
=} == 1
2 ]
<-3f /For"-3" =
S54522-001 {1.4mm) $Hi& / Needle plate #1w# —9 4] Plastic plate
550322-101 (1.2mm) ! 156612-001
1.4 1.2 !
6.8 5.4 : 50 2.4
| — | —
l'—ﬂﬂ—" ' 5.5
25 ' 3z
118-HB0-Ga3

7



Wa. 8 > ~)L/ Warning labels

Mark, grounding

& 7 ~Jb/ Warning labels fa4a / Name of parts Size(mm) Code
@ Rpeerect FESAJL W 40%64 | S38353-101
Siirere
A‘:ﬁ Sy Ay Label, ele. shock 4 lang. 35 X118 S38352-101
BIEEESNN - 40X 64 | $38350-001
Label, operation Eng. 40 X 64 538349-001
R
D= IR-Z L=16
f— L —
PE 7—%
P E Mark, grounding 7.5x125 | 537059-001
T—AR—Y
: ¢12 S537060-001

118-HBO-050

78



25| / INDEX

GODE | REF.NO |Page CODE | REF.ND |Page CODE | REF.NO |Pags CODE __ | REF.NO [Pags|
002300603 |83 28| | 018061622 |34 38|11 02506013240 104 | 037300615)11-1-13 64
29 BB 36 38|] 025060232 |14 Blj0373011E 1 1-1-6 64
0023010031113 4411018102536 |12-4 & 3 141§ 0374010151024 48
00240100613 66] | 018300636 19 30 2 221§ 037401415]1-5 70
008400804 11-21 46] | 018300836 |24-3 361 ] 025060236 |50-1-9 50} | 047200642 (23 34
012400636 |4 34 | 018400822 |9 10 50-2-9 52| | 048030342 [1-5 40
25 3410184071022 14 1 14 5119 52| | 048040342 |26 34
012500536 |26 14] | 018401222 |5 B 51-2-¢ 54 33-4 38
01376141025 4 15 10 o1-3-9 S4)1 048060142 |41 10
014060632 |5-2 141 | 018401236 |1-28 47 o1-4-9 o6 358 38
6-2 144 | 018501022 |33 2011 025080336 |40 70}| 048080342 (15 2
014400432 1-3 30) | 018501236 1-9 46]1025080132(14 2 26 10
014500632 11-11 86) | 018502022148 16 25 10} 26 20
014680622 |22-3 20) | 018680522)127-1-5 14 7 34 71 32
33-5 38 27-2-5 18] 025100236 |6 66 & 34
014760622 |16 2]} 01868063215 2011 025350132 |6 26| | v48080342 |4 40
20 2| joigeB0OB22 12 14 52 26]] 048150142|1-2 &
8 4 40 14 15 B8] | 048220242119 B
11 4 53 18 22 58] | 048300242(12-6 &
13 4 5-5 62| 025350332(3 2211 060300612|6 a8
9 & 10-4 64]] 025680132 |24 14] | 080830312 |30-5 40
20 Bf] 018681022 |27-1-4 14 41 14] | 080660416 |21 14
8 8 a4 14 16-4 36] | 08067041231 a0
10 B 27-2-4 18 35-4 38| | 060670512 |45 12
13 B 13 20 3512 38 7-3 30
11 10 35-3 38 7 44 65 32
14 10 35-11 38 100-10 74 87 32
22 10fjona6eB123217 14]| 025680232|18 36] | 060670612 |4 22
27 10 29 EUI 26 36 16 26
29-4 10} ] 021040105 |30-1-8 50 100-4 74 21 28
44 10 30-2-8 S0]| 025680234 (14 ao 78 28
15 14 30-3-8 50] | 026040236117 34| | 062060806 | 54-2-1 68
2 2011 021080108 |39 70]| 0268050136 |54-12-5 B8] | 062300502 |20 30
24 20 130-1-2 74| 028030246 |24-5 36] | 062300806 |1-2 44
7 22 13024 74 1-26 80 8 58
22 22} 021080202 |37 20]| 028040245(10 66 10 58
2-1-3 2411021100208 |5 B6]| 028050242 |16-1-5 10 12 58
2 3011021100302 |12-5 5] 35-6 38 17 58
& 30} 021300206 [24-6 36]| 028050246 |1-8 46 25 58
2-2 36 1=1-14 44 54-8-2 B8] | 06240081211 22
o 40 1-25 60| 028060243 (130-2-5 74 13 22
12 40)1 021400106 (903 58| | 028060246 (50-1-10 50 68 28
014770622 |3 4 206 58 50-2-10 52 71 28
7 411021500106 |54-8-3 Ga 51-1-10 52| | 06240061622 34
5 10 54-12-1 68 51-2-10 541 062400806 |2 8
21-2 20§41 021500312 |35-7 438 51-3-10 54 2 44
4-2 22|11 021680102 [65-3 T2 51-4-10 561 062400812 |80-4 T2
014780622 |6-2 6f{ 021670202 |55 421] 028080242 |36 204 80-8 72
10-3 &]] 02168020219 2}] 028080246 |6 70]] 062400816 |14 34
4-3 20 16-3 361 028100246114 66 16 34
28 34| 021710202 124 4 7 66 | 062401006 |56 72
017841606 |130-1-4 741 021810302111 20]| 028680242 |35 14) | 06240108319 B6
018080831 |50-1-8 50F| 025030136 |1-27 60 27 36] | 062500602 j50-1-5 50]
50-2-8 52)| 025030232 LBE-E 72|]031351006|5-3 62 50-2-5 50
51-1-8 52) | 025040132]30-4 AD| | 031452206 }54-2-2 68} 51-1-5 52
51-2-8 54 34 401 032422003 |5-6 62 51-2-5 54
51-3-8 5441 025040173 |11 88 11-3 64 51-3-5 54
51-4-8 58] | 025040232 |52 121 032423506 |45 72 51-4-5 56
018061022|13 61| 025040236 |57 72|} 032461606 |44 72| 062501406 54-12-2 68
2 104 } 025050236 (1-7 46 B0 72 54-12-3 68
0180B1622|186 8 10 7Ol 037200615(11-1-10 64 54-12-4 68

79




F25[ / INDEX

CODE_ | REF.NO |Pags][ CODE | REF.NO |Page] [ CODE_ | REF.NO CODE__ | REF.NO |Page]
0626704121006 74| |oad400605|59 56| 105237002 |59 122771051/|80-1-4 | 72
062670512 |12 26| |oA4400806}50-1-12 | s0|| 105288002 [80-1-2 8017 | 72

58 26 50212 | 52|| 105970001 |41 123185001396 40
86 28 51-1-12 | 52 80-1-8 133643006/130-1-5 | 74
81 28 51.2-12 | 54|| 108436001 |53 13374000638 70
6-8 36 51-3-12 | 54|| 106620002 |43 133792101]130-2 74
7-8 36 51-4-12 | 56|} 10709300225 133793001/130-2-1 | 74
062670612 |7 22| [oA4400805|1-1-6 a4 [ 107149001 {54 133794001[130-22 | 74
5 26 30-1-7 | s0|| 107401001 {46-1-3 133795001(|130-23 | 74
28 26 3027 | 50 46-5-4 133797101]130 74
51 26| |oad401205|30.37 | 50 10-12-3 140004001 |5-2-1 4
17 30| |oAs302005|19 58] | 107404001 [ 46-1-4 140407001 |35 10
30 30| |oAs400805(1-23-4 | 47 46-3-4 140430001 |5-4 4
21 58| |oA5400806|27 58 46-5-5 140518001 |1-7 70}
062670712 [6-5 36| |oAs401006(1-34 47 10-12-4 140553102[16 4
7-5 36 1-36 47|| 107407003 |80-7 141208001 |31 10
062670812 |14 58 1-37 47|| 107639001 |52-2 141513001 [22-3 36
062671212 (39 10 52 s8] | 107744001 |1-2 141514001 |22-4 36
062671612 |54 42 54 58| | 108265009 |24-3 33 40
062680512 [17-2 40 56 58| | 108494001 |80-2-2 39-5 40
56 42 EG E8| | 108455001 |80-2-3 141518001 |1-2 4
100-3 74| |oAs401208|902 58| | 110027001 |2-1 141590001 (27 30
062680612 |5 2 905 58| | 110067001 |80-1-9 141619001 |6-1 22
43 14 |oA5403005|1-5 46|] 110161004 |16-1-4 141820001 |6-2 22
58 18] |0As501005(101 48 1-4 100-8 74
14 26| |0B1351606/11-4 64| | 110167001 |39-2 142274101|5-3 22
34 261 | 10002200526 41| 110168001 (39-3 142443001 |25 70
64 28| | 100136001 |80-2-4 | 72||110215002|29 142990001|54-10-3 | 68
11 30| | 100242003 |46 10 38 143748001 |80-1-11 | 72
17 36| | 1002500012 4| 110367001 |4 143749001 |80-1-10 | 72
10-8 64| | 100402004 |51-3 32 13 143767102802 72
062680712 |31 26| | 100644005 |5 24 27 143980001 |802-1 | 72
062680812|23 14 23 36| | 110494001 |3 144103009 |31-4 30
9 26| | 100845003 7-4 30| | 110735002 |27-1-6 404 30
69 72 10 30 27-2-6 144110001315 30
082681012 |27 a||101118001|7 70|| 111466101 |30 144226001|70 72
062681412 |6 44|| 10157210127 70{| 111885001 |21 1445280018016 | 72
062710612 |68 72|{101671002|6-3 221| 112467002 |7 144530001 |46-3-1 16
062710812 |39 20 100-9 7af| 11252500078 76
082711012 |3 21| 10253800251 12}| 112751003 |70 144632001 76
7 2|| 1026300016 2of| 113316001 |66 144707001|463-3 | 16
062711212 |3 8]| 104449001 |27 2}| 113730001 |20 144872101{10 26
06271141232 20 32 2|| 114483002 |36 144874001 |11 26
062711612 |9 2 33 2} 114859001 |131 144875001 |1 26
4 8 39 2|| 114988001 |49 144997001/80-1-3 | 72
062761012 |2 14 56 2l| 115188001 [24-2 144998001 |80-1-1 | 72
8 20 9 70} 115503001 |20 144999001 |80-1-5 | 72
070608800 |18 6l|104450101{11 2l| 117143003 |17 145136001 76
070688850 |10 14 29 2}| 117160001 [33-3-3 14537100137 40
072630260 |1-3 6 30 2 10-2-3 145440001 |40-1 30
076002450 |2-1 22 3 2| 117383001 |16-4 145446001 (31-2 30
076200800 |12-7 6 34 2 19 40-2 30
076202801 [1-3 86 35 2| 11748600033 51-6 32
081005070 |4 30 36 2| | 117934001 |25 24-1 34
081007070 |1-6 70 37 2| | 117936001 |59 145465001 |5-1 4
081012070 |32 36 38 o|| 11873500115 145472001 |36 10
081014870 |51-4 32 58 72|| 118837001 |26 145478101(23-3 10
087310815 [1-1-5 44|[104451101|28 2|| 119101001 |130-1-3 28 10
087311015 |1-1-10 | 44][104521001|4-1 22| | 119710001 |130-1 29-3 10
0A4301005|1-24 60| | 105130001 |37 14|} 119711001 [130-1-1 10-3 40
0A4400605 |58 56]| 105161003|100-7 74| | 120263001 |58 145519001 |51-6 32




5| / INDEX

CODE | REF.NO |Page CODE | REF.NO |Page]] CODE { REF.NO |Pages CODE | REF.ND |Page
146000001 [100-5 7411159221001 |51-8 3211 2284750001018 64 | S00480000 (50 26
146255000 (43 7O § 159224001 |63 3211220017001 |1-23-7 47 20 58
146256001 (42 70§ 159267001 }2 40 104 48] | 500554000 (1-22 46
147233001 |50 75| 1159268001 16 4D| 1-20 66] | S00617000)41 70
147941001 (48 75] | 169272001 |21 40 14 EE]|S00712101 |27 40
147987001 |45 75] | 159343001 [18-2 36]| 232384001 | 1-24-2 4711500901001 23 40
148847001 |87 72]} 159375001 |22-4 20]| 414900001 |56-1-4 56]1500902001 [16-3 10
149127001 |18 40 61 4211552807000 14 26 18 10

40 40 64 42 51 ) 24 40
143809000413 64]] 159384009 |37 70| 552908000|53 58] | S00903001 |22 40
150172003 154-11 68]] 159624001 |9-2 4 55 581501271001 |3/8 75
150173003 |54-7 B8] 159625001 [18-2 811625010000(13 58| | 501272001 |76 75
150174000 | 54-6-1 68} | 159761002 - 761]J00107001 |2 66) § 501273001 [1/2 75
150179002 | 54-8-1 €8] | 159762002 |46-1-1 14] | JOOIS1001 |10 68] | 501274001}5/8 75
150182000 | 54-4 68 76| J00353001 |75 72| 50127500113/4 75
150183000 54-10-2 | 68]| 159763002 76| JO0494001 |2 68} | 501276001 |7/8 75
150188109 |54-1 68] | 159764202 76|| JOOB45001 | 102-1-2 48} 501466201 76
150382001 (18 41] 159765202 |46-1 14]] JO1684001 [1-23-1-12] 46] | S01467201 [46-3 16
150491101 {11 40 76|| JO1935001 1102-1-1 48 76
150553003 28 301 159766202 78} JO2036001 |76 72| | 50146821 78
151843001 77| | 159805001 |31-3 30} J02130001 |102-3 48] | S E96001 |49 40
151827001 |55 26 40-3 30[} Joz2278001 [1-12 B8] | 01700001 |65-1 72
152962001 |28 B8 51-7 32|1.J02293001 |8 68] 1501998001 |51 42
153057102 |17 2001 159917201 |69 32| | J02343001 [1-23-8 47| 150246000119 14
153242000|1-24-5 4711159924001 |53 4211 J02441001 [1-23-1-7 | 45] 130256300114 36

73 T72]| 159826001 |46-1-2 14{] J02443001 |1-23-1-1 | 48 15 38
153483001 |23 4 46-3-2 16]| JO2449001 |1-23-1-15| 46] | S02761303|54 66
1548965001 |21 4 46-5-3 18]] J02493001 |11-15 66] | 502773001 |54-2 68
155578000 |47 12 10-12-2 &4].J02513001 [1 68] 1502778002 |54-9 &8
156612001 77} 159827001 |46-1-5 16]| J02515001 |3 68] | 502786002 |54-10 B8
157268001 |21 34 46-3-5 16| JOZ516001 |6 B8] | SOZTE87002 |54-10-1 68
158830001 |21 2}| 180721001 |20-2-2 24]|J02517001 |3 BE} 503280001 916 75
158831001 |22 21| 183507001 |20-2-3 24|] 402525001 [1-10 66]] 5061380011001 74
15883200023 2} 183526001 |20-1-1 24| J02537001 |1-8 66}] 506140001 |100-2 74
158879001 |12 2] 183598001 |20-1-3 241|Jo2621001[1-19 60} 150747800018 24
158885201 |15-1 411183827001 |4 2211 J02657001 [30-1-3 50} 50803000011 -24-4 47
158888001 |10 41| 200120001 |63 72 a0-2-3 50 T2 72
15BBO3D00 |5 6] 203684001 [1-7 66 30-3-3 50| | S08047000(1-1 80
158945001 |19 8| 216205000(1-13 66 30-4-3 54]1509142000]1-11 46
158846001 |20 8l] 217071001 |5 68] | JO2727001|1-23-1-13| 46] 509212001211 20
158078001 |44 14| | 218469001 [1-23-1-11| 46|} J02989001 {117 66] | S09477001 |20-2-1 24
158073000 76 71 72] 1102990001 {119 EB||510174000|18 34

: 76| | 218859001 |30-1-5 5002991001 §1-18 6B] | 510243000|26 58

158080000 |47-1 16 30-2-5 50|} J03275001 |4 66] | 510820000(8 47
76 30-3-5 50]| J03283001(1-23-1-9 | 46 50-1-11 50

76 30-4-5 54|| JO3284001 |1-23-1-2 | 46]| 5108200019 47

76 3 58] | J03285001 {1-23-1-3 | 46]|510820002(10 47

76]] 221419001 [1-23-1-23| 46]|J03291001|1-23-1-24| 46 50-2-11 52

150081000 76] | 224508001 14 68| | JO3286001 |1-23-1-21 46]]|S10820003|11 a7
76 7 68]| J0332400111-23-1-5 | 46]| 510820004112 47

158104001 |22-2 20 B 68]| Jo3410001 |8 E6]1510820005(13 47
159113001 |60 42 11 68| JO3411001 |74 72 51-1-11 52
159117001 |9 200 | 224514001 |20-1-4 50| J03417001 {103 48]1510820006{14 47
159145001 |5 22 30-2-4 50} J03419001 [102-1 48 51-2-11 54
159150000 |24 2 30-3-4 501 JO2457T001 |1-16 B86] | 510820007 15 47

26 2 30-4-4 54|} 480081040 |2 62 51-4-11 56
158158051 |22 2411 228475000 |49 26| | J80380040 4 82| 151082000816 47

32 70 76 28] 1480813001 |102-2 48 51-3-11 54
155187000 |24 26 32 47| JB0B14001 102 48] 151200400018 14
15219300037 26 G 58] .J80863001 [1 86] 1512441001 |40-7 30
1582191071311 30 30 58] | S00306001(13 2] | 5135985101 |22-1 70

81




25| / INDEX

CODE | REF.NO [Page]| CODE | REF.NO lpage}| CODE [ REF.NO [Page]| CODE | REF.NO |Page]
513586101 )22-2 ?DI 537110101 76} | 543178000|1-18 60] | S49496001(1-1-4 44
513587101 1018 4] 1$37111001|65 72§ S43186000|1-10 46| | S50110001|8-1 14

22-3 70 S37927000|45 10 |5 47 |55011100G{11 24

S13650001 |5-4 62] |S37940001|2 B8] | 543250100|11-1-1 G4] 1550113101 |22-2 36
S18707153|14 70y | 538082001 |5 441 | S43251000)11-1-2 64| | 8501200017 20]
S19817001 |5 36)1538118000|30-3-2 50)1543252000|11-1-3 g4| | S50124001|2 2
520345001 |4 47]1538128000|51-1-71 5211543253000 11-1-4 64| | S50125001 |4 2
5217550012 36 51-2-71 54] 1 S43255000011-1-7 64| | S50126001|6 2
521788001 |54-8 68 51-3-7-1 541 1543256000(11-1-8 64]|S50127001(86 2
523337001|3 36 51-4-7-1 56} | S43257000(11-1-8 64| | 550128001 (10 2
523618001 |50-1-6 50J |S38133000|30-1-2 501 S43267000111-1-14 64| 1550131001 (55 2
50-2-6 50 30-4-2 5411 543268000(|11-1-15 64| | 550132000(1 4

51-1-6 52| |S38145000|57 58| | S43270000|11-1-16 64| |S50133001|5 4

51-2-6 54) |538146000|31 471543271000 111-1-11 64| |1 S50136001(5-2 4

51-3-8 54 53 48| | 543272000|11-1-12 64| | 550142000|5-5 4

51-4-6 56| }538155000(1-25-1 47| 1 543275000(1-12 46] | S50143001|9 4
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